PIECES DETACHEES

Motoculteur

KC2F
KC4F

1300-099-0040-0 03'000108'050121







WN=Y YR NDODTHEBHICHI-T

L=y U R DR

o2y v FRKOZFE (FA4MH= - V1351 VRUFKCAF(FAH= -V 1351) D
Eadlm, FEMRFEVAEASS*2R8BHEL TW 3,

Ty o ryFdKC2FR -7+ 2KT350HKCAT -2 v+ s KF340%£88 L7
=03 A,

o MBAMBLHVOLHEMNT LT, O - v ) x b FPOXDEEND N
CESLEEERALE 2T, (AL, 4291 IMSMUNEHEMBHEE T2 A)

cHEEROBX[XIJVIoow w2 MRE, EEFREERLL TV 23,

cMBED (EMNH2AMEDs -+t v XE Py 2R L2ZHEBRERLCE b &3,

o 1 20 (H)OXERHERAE - LT IFTWH Ty =+ LTdo %3,

(1)
vl & (H)
e TN AW

ez &2 o ¥ v o2 () O R

To



2.

o

BAEETIZ2nWTOERN
BURA T - FRaIvVE2—Fa— FithoTw 54D, Maunndt S

BALTTFR,
Mo — VORI, Ba- POl 0L SERAL2EERKa8B8NINEL

~a
WiE B &
CO00—-000—-0000—-0

: E'@%eﬁ%(ﬁﬁ)
e HaEE

T : AU ez - VK
'. .................... 7y-’z‘/7'9—7ﬂ«'-7"
------------------ BfEa— ¢
EHRX D

MRET — FORRESR, A VEXRCIXBLVIEEB &R E LA,
Wl 2HicAbBREB-Z0EMENRE LA,
Tl & (X, XiitvV) B (W) o
000000—-000000

XéOl16—00060%240116—000602

BL, A7) v iy, FiTE >, 7_'-_“’{'“1':-“‘/}1@]%’6?0

27y ey
X58016-30022HE58016—03022Q



w
o

EBR oY, - 43~V ZaTED, BYOLHEERZRD L TH b
To BARFRa -~ rEKRKROAY THo

ok

B fo—rl W R Je-r| ® R [a-r] B R [2-r
K12B 1301 TKFG6H0A 1321 jKL90O 1341 fKS650 —1365
KZ0F 1302 fKB503 1322 |KL.110¢0C 1342 |[KABOQOD 1366
KI17F 1303 |K52B 1323 JKS470F 1343 |KA9CO 1369
Ka8F 1304 JKT 600 1324 {KS470 1344 1 KA7T00 1370
K14B 1305 { KT450 1325 (KS330 1345  KE650-D~1371
KI'850 1306 §K48B 1326 {KB75 1 1346 KS50I0—1-=--1372

KFG48 1307 {KT451 1327 yKL1400 {1348 | KC350F —i373

KB500 |1308 |KB800 [i1328 [|[KC4  — 1349 |KC4a50  [1374
KFG17 {1309 |KC1 1329 {KS250 —I 1350 | KC450F —H375
KT350 [1810 [KB750  |1330 RSSO, ] KX7 0 1376
KB501 |1311 JKC2  —l1331 [KC2F —{}1351{KX70-D {1377
KB502  |1312 |K48L 1332 |KC 4F J

KFG60 |1313 [K46B 1333 |KS500 1352

KFG54 |1314 | KFH 1334 {KS280 ~—+1353

KF851 |1315 |K48C 1335 |KL781 {1355

KI14BH 1316 | K48CL 1336 |KLS0D1 1356
KT400 1317 PKT500 — 1337 (KL1ti0Q1 1357
KT351 1318 {KB78¢0 1338 {KL.1401 1358

KFG54A |1319 JKL780 1339 ||AC-1 —71359

KFG48A |15820 1 KS6040 1340 | KC23590 1364







HOW TO USE THIS PARTS LIST

CONSTRUCTION OF PARTS LIST

6‘

Sketch in this list points ocut all range of component parts, accesso-
ries and order-made parts for model KC2F provided with KAWASAKI
model KT350 Series Engine and model KC4F provided with KAWA-
SAKI model KC340 Engine.

"V!" markes screw may be applied to "X'" marked screw in other
parts list., (however, screws size under M5 not may be)

"X, "W marks on the head of parts-number means standard parts
you can get in an ordinary market.

(X) eonennnnn. JIS screw (VY oo inn ISO screw

""Complete' in parts-name indicates that over two parts are being
welded or coaked.

Fach component of an assembly is listed next to the assembly in
which it in included, deing prefixed with a black point(s) as shown
below.

(Example)
CYLINDER ASS'Y
GUIDE, valve
Component of Crank case assembly.
STUD

STUD

Key to symbols:

) Right hand side {(Viewed from the operator's
seat facing toward front}.

LeHe cieiion .., Left hand side (Viewed from the operator's
seat facing toward front).

b SN ... Means order-made parts.

A e aa e Not supplied as a single part.



CAUTION FOR ORDERING SPARE PARTS:

1. Especially, please do not forget to point out Parts-Number without any

mistake because of COMPUTER system.

2. The structure of the Part Code Number is consisting of the 10-figure
old code number, the control and coating color reference number added

this time.

Genuine Parts

COOO-000—000C0—0

‘.. Coating Color Ref. No. { changeable)
e Serial Parts No.

civersi- Parts Code No.
TSROSO Assembly Group Ref. No.
TR SERRRTE Model Code No.

................................. e st . Category No.
3. The Category Number for the parts on the market has been changed
from "X" to "V",
except screws., Furthermore, the figure "0' has been added at the end of

the parts code number to make this number 12-figures in total.

Parts on the market { X or V} Standard Parts (W)} ..... Newly added
COOO0CO—0CO0OCO0

E ........... The figure 1‘01‘

e Surface Treatment
ek e m s ass e s e e mma e hana .y Quality Of Matel‘;al
E ............................................... Klnd Of PaI‘[S

E ....................................................... Category No_
Example: Spring Washer
X40116-00060 — V40116-000600

Besides, the above-mentioned rule is not applied to the Spring Pin,
the Roller Pin and theTaper PFin.

Example: Spring Pin
X58016-30022 — V58016-030220



Parts-Number is arranged according to COMPUTER, system, the
first four letters of which means model of each brand.

Indication of model in code is as follows:

MODEL | CODE | MODEL | CODE || MODEL | CODEf WMODEL | CODE

K128 1301 KFGBOA | 1321 I KL900 1341 | KSB50 | 1365

K20F 1302 KB503 | 1322 || KL1100 | 1342 | KA800 | 1366

KL17F 1303 K528 1323 || ksaroF | 1343 || kA%00 | 1369

K48F 1304 KTE00 | 1324 || KS470 1344 | KA7T00 | 1370

K148 1305 RT450 | 1325 | KS330 1345 | KS650-D; 1371
KF850 | 1306 K488 1326 1| KB751 1346 | KS500-1 | 1372

KFG48 | 1307 KT451 | 1327 || KL1400 | 1348 {| KC350F | 1373

KB500. | 1308 KB800 | 1328 || KC4 1340 | KC450 | 1374

KFG17 | 1309 KC1 1329 || K$250 1350 || KC450F | 1375

KT350 | 1310 KB750 | 1330 KSSS]SE’ KX70 1376

KB501 | 1311 KC2 1331 || KC2F 1351 || KX70-D | 1377

KB502 | 1312 K481, 1332 {| KC4T

KFG60 | 1313 K467 1333 1| KS500 1352

KFGS4 | 1314 KFH 1334 || xs280 1353

KF851 | 1315 K48C 1335 || KL781 1355

Ki4BH | 1316 K48CL | 1336 || KLoOI 1356

KT400 | 1317 KT500 | 1337 || KL1101 | 1357

KT351 | 1318 KB780 | 1338 || KL1401 | 1358

KFG54A | 1319 KL780 | 1339 || AC-1 1359

KFG48A | 1320 KS600 | 1340 | KC350 1364




-




r v v

ENGINE (KT 350 )KC2I" 8 #£#8

No.
Fig

No.

Fig.

No.

Fig.

No.

Fig.

No .

Fig.

No.

Fig.

No.

Fig.

No.

Fig.

No.
Fig

No.
Fig

1

.1

[av]

Lo

.

9

. 9

10

.10

H 24
CONTENTS

oo o &

OYLINDER .................................................................................... 1

7 A R

CRA_NI( CASE ............................................................................ 3

2 v EER P

ORAN]( and PISTON .......................................................................... 5

j}' i =+

GO\'TEH-NOR ................................................................................... 7

= # & b

MAGNETO  crrerrre e e e e e e SARERE SARACERARRLATES LR 9

L7 -7 U =7

AIR GLEANERJ ............................................................................. 11l
B A A S

OARB'URE"[‘OR ................................................................................. 13

~ 7z

MIUFTFLIER  creverereemrcesienaan g 17

AR Zd— A

SPIRAL CASE i e e e s aeeeat et e 19

Vo= N

N BT T T T R R T S e e R TR PN PR 2]

T v (KF340)KCAF B &8
ENGINE

No.
Fig

No.

Fig,

No .

Fig.

No.

Fig.

No.

Fig.

Ne .

Fig.

No.

Fig.

No.
Fig

No.
Fig

i1

.11

12
12

13
13

14
14

18

.18

-

19

.19

vy & s =

OYLINDER COVIER vrrrerreee ottt o iat e cvanrtarasas s tnanasertarisnesanasas 25
g T TR

O N O 87 W O TR e T 27
A T SR N A S

CRANIK and P ISTON  cocrmrr o i irar e iii ot et ma s naas bt e saaan 29
#ooet F

GOV B RN I e e st e e e 21
= & F b

MAGNET) - rreme et e s e e e e 33
A T S S

AIR COLEANER and MUTFTLITR  cvree e e e e 35
¥ o4 7 L A

CARBURETOR - e e et eia e r e e e e aes 37
e S - R G4

AP T RAL A ST v v o e v sttt st ittt e aes e ae e e s as 39
Vo

000 T T T T e e 11



¥ ¥

P

CHASSIS

No.
Fig,
No.
Fig.

Ny
P

No .

20
20

Fig.2z2

No.
Fig.

No.

Fig.

No.
Fig.

No.
Fig.

No.
Fig.

Fig.

No.

Fig.

No.
Pig.

No .

Pig.

No.
Fig,

No.
Fig.

No .
Fig.

Fig.

25
25

26
26

24

.29

30
30

31
31

33
33

34
34

35
35
36
36
37
37

A =R N R

FRONT T RANME -vc vereercommem e et aauvatarasns st e ans e s sie e aesameanenas 45
T viasEFy - - R

MISSTION (GRAR (TASE - rrerrreeoratiaaeantratae e innnsira e sasabrss omirs s onn 49
I v g Ky —

MISSTON GEAR  rrror v mrm e a it ettt et et e e ee et v vea e eea e e e 51
F¥x — 7k

IBAR SHIFT orvveverrmme s e narnines s i et e aea s oan 55
O N

BRIIDUCER SYSTENM - trvrocctmrramt e mtmer tieit cteanarae ettt aveaan caecnsrnenenaanoes 55
v R g 7 — 4

gi'\\DLE FRA_‘Y\',LE ......................................................................... 63
S a7 v~ (R )

HANMDLE FRAME (TFOR EXPORT ) crrtre ottt e e e can e 65
I kB = s AT A

CONTROL SYSTEREM vt e m s e et et e e e e rae e vs v s 59
7=

R RN G R Tk LT T 73
7 =x a2 v (KC2FHREIH)

FUERL 'I_‘ANK(KO2F—type) ............................................................ 75
Krdxwhbdbrvzxznsgrs (KC4PHIA)

BONNET and FUEL TANK (KC4F—type) «orrrrmmmrm 77
A

BELT DRIVE ettt et aaia it et re it atn et msa it sannss sreann s cnnerniesran 70
A - {75 xm) _
WHERL (for French) oereees R et e e et e e 83
A = BN (77 A B TR )

WHELEL(for Burope)(without French) e 85
Jaqgnza—x (KC2FPHH)

RECOIL STATER(KG?:F_T-}’PG) ................................................. 59
JaArxg —& (KCARPKIA )

RECOTL STATER{KCAF—type) rreorrisrirmrti i e 91
g h mHEE

POWER TAKE O oo et e e e e e v e e e e g3

P

TOOLE rrerrevreeeens B L R STE TR TP DT PP PPRRPSTPRRPTR g5



KT350& I Y YV (KC2F #i#)

KT350TYPE ENGINE (KC2F CARRY)



YLy

No.1'

CYLINDER

Fig.1




No.1
AHES HETRES NEBEXRES i & 4 BE| B ¥ | W %
Ref Noi Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ily| Standard Remarks
Y/U v F e~y ¥
1- 1 5612-211-1100-0 | 212200-1111-00 { HEAD, cylinder 1
HAY ot
1- 2 5612-211-2100-(+ | 312200-1121-00 GASKET 1
vy vy 4
1- 3 5612-212-1007-0 | 312200-1210-07 | CYLINDER i
A%y ¥
5635-5206160-0 | 17180616 - STUD 2 | M6x16
v Fel L ko
- 4 $612-212-2100-0 | 312200-1221-00 | PACKING, cylinder 1
Fo b
1- 5 5612-211-8301-0 ! 312200-1183-00 NUT 5
ALy b
1- 6 5636-710-8001-0 | 310B0800A NUT 5 M8
AA K &
1- 7 | 5637-210-8000-0 | 46170800 WASHER, spring 4 M8
& &
1- 8 |5637-112-8000-0 | 41080800 WASHER 4 | s




200 —X
Fig.2 CRANK CASE

No.2




No.2

REES HESRES NG RES B &h = B 82 % #% %
Ref No| Iseki Parts No. | Kawasaki Parts No, Parts Name Q'ty] Standard Remarks
73wy F—2 (M)
9.1 5612-241-1011-0 | 312200-4110-11 | CRANK CASE ASS'Y 1
27y F ' &) YA A
5635-620-8115-0§ 172J08115 = STUD 4 MB8x115 for Cylinder
U lypymﬁfﬁSettmg
5635-58(-8180-0 | 172B0818 « STUD 4 ME <18 for Cylinder
2Ty F v 5;,,;_;559'5’““5
5612-241-7100-0 | 312200-4171-00 « STUD, 2 for Left Cover
Aow 2w
5638-241-0120-0 | 55241012 « PIN, knock 2
Ao v
2- 2 5612-241-1300-0 } 312200-4113-00 | PACKING 1
~F Yoy
2.3 5612-242-1100-0 | 312200-4211-00 | BEARING 1 6304
AT Y v T
2- 4 5612-242-1200-0 | 312200-4212-00 | BEARING 1 6203
2@ A f iy —an
2- 53 5612-242-3100-0 | 312200-4231-00 | SEAL, oil 20¢ . 2
17 &1 ir—
2- 6 | 5612-242-3200-0| 312200-4232-00 | SEAL, oil 174 1
L 7+ A=
2. 7 15612-251-0105-0 | 312200-5101-05 | COVER, left 1
X I3 . E R
2- 8 5612-251-0700-0 | 312200-5107-00 | PACKING 1
FEF oAV 55— ABRH
2oy | 563601065000 | 22080650 SCREW, ® pan s | Mox50 | For Crank ool
- s . Settin
FEASES LhA v 5y oyt
s_10 | 5636-010-6600-0 | 22080660 SCREW, @pan 2 MEx60 ?oi’éénﬁ%gfe
& P Setiing
2-11 5637-110-6000-0 { 41080600 WASHER, 3 M6
A A E £
2-12 5637-210-6001-0§ 461 FOG00A WASHER, spring 8 M8
Y
2.13 5637-210-8000-0 } 481 F0800 WASHER, spring 4 M8
29 &
2-14 5637-110-8000-0 | 410B0800O WASHER 4 M8
}L\‘ﬂlj_':a ¥
2-15 5636-710-8001-0 | 210B0800DA NUT 4 M8
ARV
2.186 5635-110-6200-0 | 110B0620 BOLT 2 M6=20
A b
2.17 5636-710-6000-0 { 310B0600 NUT 2 M8§
o 2 e 1
2-18 5§612-274-1101-0| 312200-7411-01 | LEVEL, oil 1
Aoy d v
2-19 | 5612-274-1500-0 | 312200-7415-00 | PACKING ' 2
L
2-706 5614-174-3200-0 | $14154-7432-00 PAE:KING 1
Af AT
2-21 3614-174-3100-0 § 314154-7431-00 | PLUG, oil 1
A P
2.2% 5635.950-5061-0 | 211305064 SCREW 1 M5X6
b v 737
2-23 5612-274-4100-0 | 312200-7441-00 | PLUG, drain 1




5500 EXb¥
Fig.3 CRANK Piston

No.3




No.3

RibEs HERRES JNBEHRLES =il &h % B "R | # =z
Ref No.| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty] Standard Remarks
|-
3.1 5612-231-1100-0 | 312200-3111-00 | PISTON 1
N R
3- 2 5612-230-1000-0 | 312200-3010-00 | PISTON RING SET 1
EAMvEY
3. 3 5612-231-2100-0 | 312200-3121-00 | PIN, piston 1
AF TNy
3. 4 5612-231-2200-0 | 312200-3122-00 | RING, snap 2
FIvs o YeZ b (HD)
3. 5 5612-232-1000-0 | 312200-3210-00 | CRANK SHAFT ASS'Y 1
e R
5. 6 5611-133-2400-0 | 313410-3324-00 | KEY, sink 1
17¢ v &~
3- 7 | 5613-135-3400-0 | 313155-3534-00 | SHIM, 174 1
AF—5—7—
3- 8. [5612-234-1100-6 | 312200-3411-00 | PULLEY, starter 1
1264, ¢
a_ 9 5612-233-2200-0 | 312200-3322-00 | NUT, 124 .2
A FH B &
3.10 5657-211-2001-0 | 461F12004 WASHER, spring 2 M1z
RN
3-11 5635-950-6100-0 | 211180610 SCREW 1 M6 10
. A T
3.12 5637-210-6001-0 | 461706004 WASHER, spring 1 M6
VAnb At S 4
3-13 | 5612-234-1500-0 | 312200-3415-00 | CAP, pulley 1
;\: —
3-14 5612-251-8100-0 | 312200-5181-00 | KEY 1
. 208 Ik A W
3-15% 5637-912-0000-0 | 480J2000 RING, sanp 204 1
#_ —
3-18 5638-120-5200-n | 511A0520 KEY 1




Ne.4 H/F—
Fig.4 GOVERNOR




No. 4

REES| HHBRES | NGEHRES i 5 # Bg B %, B =

Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
FoF o oad b ()

4- 1 5612-251-1000-0 1 312200-5110-00 | COVERNOR WEIGHT ASS'Y 1
HAF 2y -7

4. 2 5612-251-2100-0 { 312200-5121-00 SLEEVE, goverunor t
HoAF F 7

4. 3 |5612-251-2200-0 | 312200-5122-00 | TIP, governor 1
Hir vy 7 b

4- 4 | 5612-251-2300-0 | 312200-5123-06 | SHAF , governor 1
P S

4. 5 5637-210-3000-0 | 46170300 WASHER, spring 2 M3
Ao

4- B 5635-950-2061-C | 211B0O305A SCREW 2 M3 <6
|

4. 7 | 5612:251-2402-0 | 312200-5124-02 | SCREW, snap 1
A A B &

4. 8 5637-210-4000-0 | 46170400 WASHER, spring i M4
. N

4- 9 | 5627-110-4000-0 | 410130400 WASHER, S1 | Mg
AAF T—a

4.10 5612-252-1100-0 | 312200-52311-00 ARM, governor 1

. #HelF YT
4-11 5612-252-3100-0 | 312200-5231-00 | RING, governor 1
’ Jwyazy vy

4-12 | 5612-252-3200-0 | 312200-5232-00 | SPRING, ring 1
APt

4-13 5635-110-6250-0 | 110B0625 BOLT 1 ME 425
AT

4-14 5627-210-6001-0 | 461I"06004A WASHER, spring 1 ME

4-15 5637-110-6000-0 | 410BOG0O0O WASHER, 1 WG
HaF ATN T

4-16 5612-253-1400-0 | 312200-5314-00_4" SPRING, governor 1
FoiF o wa— (HD

4-17 5612-253-1000-0 | 312200-5310-00 GOVERNOR LEVER A33'Y 1
Fa 2P AL A

4-18 | 5612-253-1900-0 | 312200-5319-00 | PEACE, distans i
KR S L 4

4-15 5612-253-1700-0 | 312200-5317-00 | SPRING, return 1
S L

4-20 5612-253-8100-0 | 412200-5383-00 | BOLT, stopper 1
APt

4-21 5635-110-6160-0 110B0G1G BOLT 1 Rifis 16
Fo b

4-22 5636-810-6000-0 | 312180600 L<TLjT 1 AU
A b

4-23 5636-710-6000-0 | 310B0500 f\fUT 1 YR
A A o

4-24 | 5635-950-5081-0 | 211BO508A SCREW 1 A58
A v

4-25 3635-950-6220-0 | 211B0622 SCREW i ME 22
7oy

4-26 5612-253-8300-0 | 312200-5383-00 WASHiER 1
S

4-27 5637-210-6001-0 | 461F0500A WASHER, spring t VG
H—F v TIT o, b

4-28 5612-253-3500-0 | 312200-5335-00 BRACIKET, bhoarden 1
A d w

4-29 5635-950-6100-0 | 21130610 SCREW 2 WAL 10
s » 03

4-30 $637-210-6001-0 | 461T70G00A WASHER, spring 2 AT




773 b
MAGNETO

No.5
Fig.5




No.5

 RUEES| HAKAES | NIBEBLREE i &4 # Bk R & | % =
Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
. v 7 A b (#)
5- 1 [5612-281-1608-0 | 312200-8110-08 | MAGNETOQ ASS'Y 1
AR
5. 2 5612-281-1100-0 | 312200-8111-00 + WHEEL, fly 1
H oA
5. 3 5612-281-1300-0 { 312200-2113-00 +CAM 1
T4 i RO
5- 4 5612-281-2000-0 | 312200-8120-00 » COIL BASE PLATE ASS'Y i
a2 4 v AW
5- 5 5612-281-2100-0 | 312200-8121-00 * o PLATE, coil base 1
sk
5- 8 5612-281-2300-0 | 312200-8123-00 =+ COIL 1
F oA
5- 7 5612-281-2710-0 | 312200-8127-10 **» SCREW, 4 M&EXH25
s ES 318 &
5- 8 5612-28{-2800-0 | 312200-8128-00 ** WASHER, spring 4 | Ms5
BTN
5- 9 5612-281-2400-0 | 312200-8124-00 * ¢ COIL - 1
TV F v o —
5-10 5612-284-3600-0 | 312200-8436-00 ** CONDENSER 1
A e N N
5-11 5612-281-4110-0 | 312200-8141-10 **» SCREW, pan 1 M4 X8
) A A B &
5-12 5612-281-3900-0 | 312200-8139-00 ** WASHER, spring 4 M4
B o& B (D
5-13 5612-284-4000-0 | 312200-8440-00 e+ SWITCH ASS'Y i
L T
3-14 5612-284-4810-0 | 312200-8448-10 *» SCREW, 1 M4x10
o) &
5-15 5612-284-4900-0 | 312200-8449-00 =+ WASHER, 1 M4
B & o o —
5-16 5612-284-5100-0 | 3122008451 -00 ** COVER, switch 1
BEFIE
5-17 5612-281-3510-0 | 312200-8135-10 ++ SCREW, 2 M4 X20
20 &
5-18 5612-281-3300-0 | 312200-81233-00 *+ WASHER, 9 M4
Aol Ao
5-19 5635-950-5141-0 | 211B0514A SCREW 3 M5%14
B 4
3-20 5637-110-5000-0 | 410B0500 WASHER, 3 M5
A
5-21 5637-210-5001-0 | 451 F0O5004 WASHER, spring 3 M5
v
5-22 5612-284-1000-0 | 312200-8410-00 | PLUG 1
Tk ey T
5-23 5612-184-1200-0 | 312121-8412-00 | CAP, plug 1
B B & & v 7
5-24 5612-284-1300-0 | 312200-8413-00 [ CAP, water proof 1
T O, L
5-25 5612-281-6400-0 | 312200-8164-00 | GROMMET, cord 1
207
3-20 5615-281-6100-0 1 315192-8161-00 CLIP 1

10



11

No.6 xI7— 2V—7F—
Fig.6 AIR CLEANER




No.©

RiES HEBLBES HNBGRSES & 5 # B 8B % | # %
Ref No| lseki Parts No. | Kawasaki Parts No, Parts Name Q'ty} Standard Remarks
- 7 ) — F (&)
§- 0-1 | 3612-213-1070-0 | 312293-1310-00 AIR CLEANER ASS'Y 1
Ww By — = :
- 1 5612-213-1190-0 | 312210-1311-00 * CASE, dust collector 1
. & £
6- 2 5612-213-1380-0 | 312293-1313-00 *» PLATE, boitom 1
M 5
G- 3 5612-213-1600-0 | 312290-1316-00 + DRUM, inside 1
v X vk
6- 4 5612-213-1200-0 | 3122%0-1312-G0 + ELEMENT 1
A v
6- 5 5635-950-5121-0 | 211B0O5 124 * SCREW 2 M5X12
A T
6- 6 5637-210-5001-0 | 461F0500A * WASHER, spring 2 M5
TF -z ~F Hoar-
6- T 5612-213-2100-0 | 312294-1321-00 « COVER, air cleaner 1 aX

12



13

No.7. *+7L 49—
Fig.7 CARBURETOR




No. T

RYES| HHESKES [ NEHERES &8 an f B R WS £
Ref Noi lseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
¥ » T Vv P (&)
7. 0-1 | 3612-261-0080-0 | 312210-6100-03 | CARBURATOR ASS'Y 1
FeTUy KT
7- 1 | 5612-461-1000-0 | 312401-6110-00 | < BODY, carburator 1 A
HAN oy b KT g
7.9 5613-461-5900-0 | 3154:5-6159-00 « BODY, gasket 1
il g 2 KA}
7.3 5612-261-3500-0 | 312210-6135-00 + BOLT, banjoe 1
IF—zy b
7.4 5613-461-1210-0 | 313437-6112-10 = JET, air 2
Ay bR
7- 5 | 5612-461-3010-0 | 312401-6139-10, | * LEVER, throttle 1
A0y PR TIL AT
7- 6 |5612-461-0100-0 | 312401-6101-00 | * VALVE, throttle buterfly 1
A4 FAT D a
7- 7 [5612-461-1450-0 | 312437-6114-10 | * SCREW, guide 1
AR bVAL TR Y
7. 8 |5612-461-1550-0 | 312437-6115-10 | * SCREW, throttle stop 1
AO—F P AL AF ) v T
n. 9 |5612-461-1600-0 | 312401-6116-00 | * SPRING, slow adjust 1
. A4 v AN
7-10 | 5612-461-2900-0 | 312401-6129-00 | * NOZZLE, main 1
) AAviray b
7-11 | 5612-461-3290-0 | 312401-6132-00 | = JET, main 1
AB~F4 AR
7-12 5612-461-3310-0 § 312437-6133-10 °* SCREW, slow idle 1
AQ=F e ALA TN
7-13 | 5612-461-1600-0 | ©12401-6116-00 | ¢ SPRING, slow adjust 1
ATy b2 TAT YA
7-14 5612-261-1710-0 | 312210-6117-10 | * SCREW, pilot stop 1
HRY ot
7-15 5611-361-4900-0 | 311350-6149-00 *» GASKET 1
IF—Pzyh
7-16 | 5612-461-1210-0 | 312437-6112-10 | = JET, air 1
Fo— b F ol
7-17 | 5612-461-3000-0 | 312401-6130-00 | * CHAMEER, float 1
FO= pF o ){.7:{'—y
T-18 5612-461-2800-0 | 312401-6123-00 » PACKING, chamber float 1
oy bAST A
7-19 5612-261-4310-0 | 312210-6143-10 | ¢ SCREW, set 4
AFN wHT i
7-20 | 5611-261-5400-0 | 311220-6154-00 | = WASHER, spring 4
Fryasyya
721 5611-361-3800-0 | 311390-6138-00 | * SCREW, drain 1
HAT b
7-22 [ 5611-161-1800-0 | 311120-6118-00 | * GASKET 1
FAvadvt
7-23 5612-261-3690-0 | 312210-6136-00 = JOINT, eye 1
. AT — F
7-24 5611-361-2100-0 | 311380-6121-00 * SHEEF, valve 1
PO
7-23 5612-461-2200-0 1 312401-6122-00 * VALVE 1
b e R A I 4
7-26 | $611-361-1900-0 | 311390-6119-00 | = PACKING, throttle screw 1
70— |
7-27 | 5612-461-2600-0 | 312401-6126-00 | « FLOAT 1
7JO— kU
7-28 | 5612-461-7800-0 | 312401-6178-00 | » HINGE, float 1
Jo— by Uy
7-2¢ | 5611-361-2700-0 | 311390-6127-00 { « PIN, fleat hinge 1
Fag— T
7-30 | 5612-261-4280-0 [ 312210-6142-10 | LEVER, choke 1
Fa—2rn7
7-31 | 5612-461-0200-0 | 312401-6102-00 | » VALVE, choke 1
W e =
7-32 5611-361-3700-0 | 311350-6137-00 « BIS, fitting 1

14



No.7T

= - ]

REES! HHEERES i g2 % B B % | % 3
Ref No| lseki Parts No. | Kawasaki Parts Mo, Parts Name Q'ty| Standard Remarks
Vg ¥FAT N v T
7-33 | 5612-461-2400-0 [ 312401-6124-00 | « SPRING, shuter L
Foy b
7-34 | 5612-461-5200-0 | 312401-6152-00 | « NUT !
A by TRT YV
7-35 | 5612461-2300-0 | 312210-6123-00 | « SPRING, stop 1
A}y T H—
7-36 | 5612-461-3400-0 | 312210-6134-00 | « BALL, stop 1
27y
7-37 | 3612-261-3710-0 { 312210-6137-10 | « SCREW 2
S ES BE &
7-38 5612461-3800-0 | 313439-6138-00 | + WASHER, spring 4
S A — bt o
7-39 | 5611-261-1900-0 | 311220-6119-00 | . PACKING, needle sheet 1
R g Ay
7-40 | 5612-261-1800-0 | 312210-6118-00 | » PACKING, banjoe 2
1V b Y7 :
7-41 | 5612-261-8200-0 | 312200-6182-00 | PIPE, inlet 1
Agy ¥
H_42 5635-5380-6160-0 | 172B05B156 STUD 2 M6x16
PR
7-43 | 5612-161-8600-0 | 312200-6186-00 | PACKING 1
T3 T 4 b
7-44 |5612-261-8300-0 | 312200-6183-00 | BREACKET 1
7w v
7.45 |5612-200-0503-0 | 41080600 WASHER 4
A7y T v
7-46  [5637-210-6001-0 | 461F0600A WASHER, spring 6 | M6
AsY .
7-47  ]5635-950-6100-0 | 21180610 SCREW 2 | Méx10
~HBFs b
7-48 [ 5636-710-6000-0 | 310B0O600 NUT 2 M6
E A AL
7-49 5635-110-6200-0 | 110B0620 BOLT 2 M6x 20

15



SERVICE MEMO



77—
MUFFLER

No.8
Fig.8

!

17



No. 8

RHES HMBMIES | NGB IES e Sh % B | O’ E
Ref Noi Iseki Parts Ne. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
¥ 7 F = (M)
8- 0-1)| 5612-214-1000-0 312290-1410-00 MUFFLER ASS'Y 1
?7F-FF 4 —
8- 1 + BODY, muffler 1 Py
oA T b
8- 2 5612-214-2200-0 | 312230-1422-00 | « GASKET 1
TR/ PV~ b
8- 3 5612-214-2100-0 | 312290-1421-00 | *PLATE, exhaust 1
Aty
B~ 4 5635-950-5101-0} 211B0510A * SCREW 4 M5%10
A A B &
8- 5 |5637-210-5001-0 | 461 FO500A * WASHER, spring £ | M3
T I~
8- § 5612-214-3100-0 | 312280-1431-00 | COVER, muffler i
7‘:%1#’1»}
8- 7 5635-110-6080-0 | 11080608 BOLT 4 MG %8
S I
8- 8 5637-210-6001-0 | 461 FO600A WASHER, spring 4 M6
' ThS=RA A '
8- 9 5612-2144100-0 [ 312290-1441-00 | PIPE, exhaust 1
' HAr b
8-10 |35612-2144300-0 | 312200-1443-00 | GASKET 2
_ A 4 B @
8-11 5637-210-6001-0 | 461F0600A WASHER, spring 2 M6
AEF
8-12 5636-750-6000-0 | 310M0800 NUT 2 M6

18



FNr—2R
SPIRAL CASE

r T4

No.9
Fig.9

19



No.S

ALES HHEBHES | NEBEFEREE a8 AR = B3| | 8| %

Ref Nc{ Iseki Parts Ne. | Kawasaki Par{s No. Parts MName Q'ty| Standard Remarks
ZAL TN =2

9. 1 5612-216-1191-0 | 312291-1611-01 | CASFE, spring 1
AEHNE

9. 2 5635-110-6100-0 { 110B0610 BOLT 4 MEX10
EE &

9- 3 5637-110-6000-0 | 41080600 WASHER 4 M6
FAR B &

9- 4 5637-210-6001-0 | 461 FO600A WASHER, spring 4 M6
I Al

9- 5 5612-216-3200-0 | 3:12291-1632-00 | COVER, cylinder 1
L %

9- 6 5635-950-5001-0 | 211 BE50BA SCREW 4 M5 X8
E &

9. 7 5637-110-5000-0 | 410B0500 WASHER 4 M5

. A - -

9- B 5637-210-5001-0 ] 461 F0S00A WASHER, spring 4 M5
R I

a- 9 5612-208-1180-0| 312293-0811-00 NAMER, engine 1
Fne (v

9-10 5612-508-4100-0| 312551-0841-00 | LABEL {I.5,0) 1
Abzr7 AT

9-11 312301-8511-04 | SWITCH, siop i

5612-385-1104-0

20



21

{
NOOIO ‘y_}[/
Fig.10 TOOLS

&

—



No.10

RMES HAENLES NIBHLES g &8 & B B % m o=
Ref No; iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
ILH (4D
10- 0-1 5612-209-0000-0 312200-0900-00 | TOOL ASS'Y 1
' T e b F(21)
iu- 1 | 53612-209-4100-0 | 312200-0441-00 » WRENCH, socket {21} 1
. A F - o—
10- 2 | 5612-209-7100-0 | 312200-0471-00 + ROPE, starter 1
Moy - v
10- 3 §15611-209-7200-01 311220-04%72-00 « GAUGE, clearance 1
3 Yo by rF A

10-

561720941900

312250-0U41-00

+ WRENCH, socket (13}

22






KF340&IT v o v (KCA4F #&)

KF340 TYPE ENGINE (KC4F CARRY)



25

No.11 L Ur4  Hs—
Fig.11 CYLINDER COVER S

-




No.11

R&ES HEHAES NBGHEES i &t ) mE " OB &
Ref No| Iseki Parts No. | Kawasaki Parts Mo, Parts Name Q'ty| Standard Remarks
Aot =
11- 1 | 5613-612-3100-0 | 313660-1231-00 COVER 1
HR27 v b
ij- 2 | 5613-612-3200-0 | 313650-1232-00 GASKET 1
A AT
11- 3 | 5635-110-6120-0 | 11080612 BOLT 2 M6 12
ATV T wx
11- 4 |5637-210-6001-0 | 461F0600A WASHER, spring 2 | M6
A gy
11- 5 | 5613-611-1100-0 | 313650-1111-00 HEAD, cylinder 1
HAN b
11- 6 | 5613-611-2100-0 | 313650-1121-00 GASKET 1
+ o él)
11- 7 | 5615-511-8300-0 | 315182-1183-00 NUT (1) 1
. Fw b (1)
11- 8 | 5613-611-8300-0 | 313592-1183-00 NUT (1} 1
7B ENMF
11- 9 | 5635-140-8351-0 | 110H08354A BOLT © 5 |- M8X35
. FL—=r Ty
11-10 | 5637-110-8000-0 | 41080800 WASHER, plain 7 M8
' AL
11-11 5635-110-6120-0 11030612 BOLT 2 ME>12
ATV Te v
11-12 | 5637.210-6001-0 | 461F0600A WASHER, spring 1 M6
T~ T oyaw
11-13 | 5637-110-6000-0 | 410B060C WASHER, plain i M6

26



Fig.12 CRANK CASE

27



Ne.12

SHES| HEHRAES NBEHRES i & B B " 8w &
Ref No| Iseki Parts No. | Kawasaki Parts No. Partis Name Q'tyl Standard Remarks
FIFEF F—2a
12. 0-15613-641-1060-0 | 313650-4110-00 CRANK CASE ésﬂé?&’ 1
FEFRrE F-2
12- 1 |5613-641-11009 | 313650-4111-00 s CASE, crank 1 VAN
# 4 F
12- 2 |5613-621-5400-0 | 313550-2152-00 » GUIDE 1
)2- 3 | 5635-520-6120-0 | 171R0812 . 500 4 | Mexiz
FoxTpy v
12- 4 |5638-241-0120-0 | 55241012 + PIN, dowel 2 10 ¥ 1z
y4F¥ ~-z
12- 5 |5613-641-2100-0 | 313850-4121-00 BASE, side 1
H ANy}
12- 6 |[5613-641-2400-0 | 313650-4124-00 GASKET |
B A
12- 7 | 5635-110-6340-0 | 11080634 BOLT 65 MBE X34
. AEELE
12- & |5635-110-6420-0 | 110206432 BOLT z MEx42
i AFN v gy, )
12~ 9 |5637-210-6001-0 | 461 FOGO0A WASHER, spring 8 Mé
] o ¥
12-10 |5613-674-1100-0 | 313650-7411-00 GAUGE i
QY7
12-11 |[5685-274-3200-0 | 315192-7432-00 O-RING 1
vl
12-12 | 56i3-574-4100-0 | 313550-7441-00 PLUG 1
HAr - |
12-13 | $615-274-4300-0 | 215192-7443-00 GASKET 1
N AF 4 F U)
12-14 | 5613-611-8500-0 | 313630-1185-00 5TUD 2
" 54 b
12-15 | 5613-665-6100-0 | 313690-8561-00 | BRACEET 1
7B b
12-16 | 5535-110-8141.0 | 110B0814A EQLT 2 M8 x14
ATIYE Ty
12-17 15637-210-8000-0 { 461F0800 WASHER, spring 2 M8
42 18 |5136-906-5610-D SUFPORT 1

28



' & ERXp
Fig.13 CRANK and PISTON

No.13 5.4

e2

11

2

29



N0l13

BHES| HMESES NEBSES B8 & & el R B|le =
Ref No| Iseki Parts No. | Kawasaki Parts No. Parts MName Q'ty| Standard Remarks
gI3¥2 ve7hk () ’
13- 0-1f 5613-632-1000-0 | 213850-3210-00 CRANK SHAFT ASS'Y 1
272 ¥y7 b .
13- 1 j5613-632-1100-0 | 313650-3211-00 = SHAFT, crank 1 L
¥ X%~
13- 2 |5613-632-1700-0 | 3136850-23217-00 - GEAR 1
P ¥FIFPFT %
13- 3 | 5613-223-7100-0 1 2123252-2371-00 * KEY, woodruff 1
PHE F7E -
13- 4 |35613-623-7100-0 | 313650-2371-0D KEY, wocdruff 1
FITA - 3 3
13- 5 | 563851620400 | 60148204 BEARING, radial ball 2
g-,f 7 -
13- 6 | $613-642-3100-0 | 213650-4231-00 | OIL SEAL 2
X b o
13- 7 7| 5613-631-1100-0 | 312650-3111-00 PISTON 1
- ERbxrU>rrew
13- 8 | 5613-630-1000-0 | 313650-3010-00 PISTON RING SET 1.
. vk ¥
13- ¢ | 5613-631-2100-0 | 313850-3121-00 PIN, piston 1
. AFpy Hxy
13-10 | 5613-631-2200-0 | 313650-3122-00 | RING, snap 2
i X ¥ W o [ ]Sig)
13-0-2} 5613-632-4000-0 | 31365¢-2240-00 CONNECTING ROD ASS'Y 1
13-11 | 5613-632-4100-0 | 313650-3241-00 | - ROD, conndcting ~ 1 A
L
1312 | 5613-532-4500-0 | 313550-3245-00 *+ BOLT 2
AT Fyvsra T—L
13-13 | 5613-632-4900-0 | 313650-3248-00 ARM, sprash 1
T FTw—F
13-14 | 5613-632-4800-0 | 313850-3248-00 PLATE, lock i
oL+ ()
13-0-3{ 5613-623-1090-0 | 313690-2310-00 | CAM SHAFT ASS'Y 1
Hr {a)
13-153 | 5613-851-1000-0{ 313650-5110-00 * GOVERNOR ASS'Y i
E 5
13-18 { 5613-651-1500-0 ] 313650-35115-00 . PN 1
FITA F— NTYxY
13-17 | 5638-516-2020-0 | 601AB202 BEARING, radial ball 1
TITN fi-p NPV '
13-18 | 5638-516-2040-0 | 601A6204 BEARING, radial ball 1
v ES
13-19 | 5613-223-8300-0 | 313252-2383-00 | WASHER 1
A
13-20 | 5635-110-8251.0 | 110B0825A BoLT 1 | mexzs
. AT Yy Dwiry :
13-21 | 5637-210-8000-0] 461F0800 WASHER, spring 1 M8
* -
13-22 | $638-120-5200-0| 511A0520 KEY 1
PLY L S S AL T
13-23 | 5613-621-1100-0] 313650-2111-00 | VALVE, inlet i
ApF TES-ZY
13-24 | 5613-621-1200-0 | 313650-2112-00 | VALVE, exhaust 1
ATV p
13-25 | 5613-221-1300-0} 318252-2113-00 SPRING 2
T v oy b
13-26 | 5613.621-1500-0| 313650-2115-00 | COLLET 2
Y= b (ATYU>FT %)
13-27 | 5613-621-i600-0 313650-2116-00 SEAT, spring upper 2
F oAy F
13-28 | 5613-622-1100.0! 313650-2211-00 TAPPET 2
13.292 {5135-505-1100-0 PLATEAU REGULATEUR 1
43530 |5136.003-0200-¢) JEUY DE SEGMENTS 10,25 1
13- 34 [5136-005-0300-0 JEL DE SEGMENTS +0,50 1 20
13-32 1 5%-003-1M0-0 PiSTOM +D,2‘5 1
13-33|5136-003~1320-0 P1sToN +0,50 1




31

No.14 H/<iF—
Fig.14 GOVERNOR




No.14

Rii#s #HHRES | NGEHEaES B &k # BE OB | # =
Ref No.| Iseki Parts No. | Kawasaki Paris No. Parts Name Q'ty| Standard Remarks
14- 1 | 5613-631-2100-0 | 313650-5121-00 gLUEEVjE,( g;bc’.\:r;:nc?r 1

14 2 | 5613-651-2200-0 | 313650-5122-00 | TIP, sovernor 1

4. 3 | 5613-651-23000 | 313650-5123-00 | SHART, governor 1

14~ 4 | 5616-251-24000 | 316290-5124-00 | STOPPER 1

14- 5 | 5615-212-3300-0 | 315192-1233-00 égsaf-{ﬁ'lt 1

14- 6 | 5635-950-4061-0 | 211B0406A SCREW 2 | m4axs
14_ 7 | 5637-210-4000-0 | 461F0400 WASHER, apring 2 | M4
14- 8 | 5613-652-1100-0 | 313650-5211-00 Ef_u\ji, {géj;:g:;]c))r 1

14- 8 | S613-652-3100-0 | 513650-5231-00 | LINK, governgr E

14-10 | 5613-652-3200-0 | 313650-5232-00 SPRING B

14-11 | 5626-710-6000-0 | 310B0600 i 1 | M8
14-12 | 5637-210-6001-0 | 461 FO600A jﬁvﬂgHyEg, ipring 1 | M8
14-13 | 5613-653-1100-0 | 313690-5311-00 LEVER 1

14-14 | 5612-653-1400-0 | 313650-5314-00 glanljn{Cf, (gg‘:;:ng)r 1

14-15 | 5613-653-1700-0 | 313690-5317-00 g;ﬁﬁ&f (rueti;ny ) 1

14-16 | 5613-653-3100-0 | 313690-5331-00 ;fA_TLr‘ 1

14-17 5618-453-3200-0 318290-5332-00 EO;LA}L ((;; 1

14-18 | 5618453-3300.0 | 318290-5333-00 | COLLAR 139 1

14-19 | 5635.950-6280-0 | 211B0628 drmi 2 | M6x28
14-20 | 5637-110-6000-0 | 410B0800 WASHER, plain 2 | M8
14-21 | 5637.210-6001-0 | 461F0600A WASHER, spring 2 | Ms
14-22 | 5635-170-6200-0 | 111B0O620 ggg}w 13 MBx20
14-25. | 5636-810-6000-0 | 312B0600 ot 1 5\?{520)
14-24 | 5635-110-5081-0 | 110B0508A Botr 1 | M5x8

32



L

NOJI 5 7?#‘ b
Fig.15 MAGNETO

33



No.186

RHES HRSRES NGB aES &% G B B =] | =3
Ref  No| Iseki Parts No, | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
2R =g TIT
15- 1 |5612-384-1100-0 | 312301-8411-00 PLUG, spark 1
By s
15- 2 |5613-584-1200-0 | 313550-8412-00 CAP 1
ZFE b Fowr Y
15-0-1 | 5613-681-1090-0 | 313850-8110-00 MAGNETO ASS'Y 1
7 I AR -
15- 3 |5613-681-1100-0 | 313650-8111-00 « WHEEL, 0Oy 1
A7z uwawraqn
15- 4 | 5613-681-2300-0 | 313601-8123-00 « COIL, ignition 1
KAt H i =
15- 5 | 5613-684-3900-0 | 213601-8439-00 « COVER, pcint 1
LI
15- 6 | 5613-684-3600-0 | 313601-8436-00 « CONDENSER 1
v A ()
15-7 | 5613-684-4000-0 | 313601-8440-00 - BRAKER ASS'Y 1
Z 27 s
15- 8 | 5635-950-6280-0 | 211B0628 SCREW | 2 | wGxa2s
P N S r SV )
15- 9 | 5637-210-6001-0 | 461 FO600A WASHER, spring 2 1 MG
15-10 | 5635-9504101-0 | 211B0410A SCREW 1| maxio
' ATY Y '; P
15-11 5637-210-4000-0 46110400 WASHER, spring 3 n4
A g Yo
15-12 | 5635-9504121-0 211B0412A SCREW 2 M4w12
Tv—¥ Ty
15-13 | 5637-110-4000-0 4108B-0400 WASHER, plain 1 M4
P
15-14 | 5613-634-8100-0 | 313252-3481-00 NUT 1

34



& I75—

Fig.16 AIR CLEANER and MUFFLER

No.16 T7~21)—4—

35



Ne.16

REES HERLEE NBPRES s & B B | 8| &% #
Ref Ne| lseki Parts No. | Kawasaki Parts No. Parts Name Q'ty] Standard Remarks
r7- 20—+ {88)
16-0-1 | 5613-613-1080-0 | 313690-1310-00 AIR CLEANER ASS'Y 1
TF = SV FFA
16- L 15613-613-1100-0 | 313690-1311-00 * BODY, air cleaner 1 A
FL N s
16- 2 | 5613-613-1600-0 | 313690-1316-00 * OIL PAN 1
247
16- 3 | 5613-613-3100-0 | 313690-1371-00 | PIPE 1
HAH 9 |
16- 4 | 5613-613-3200-0 | 312890-1332-00 GASKET i
#Fak
i6- 5 5613-613-8200-0 | 3136890-1382-00 BOLT 2
_ ATV y Yy Uy v
16- § 3637-210-5001-0 | 461 FO5004A WASHER, spring 2 M5
Tv—y Dyix
16- 7 | 3637-110-5000-0 | 41080500 WASHER, ptain 2
F o TNy
16- 8 | 5615-215-3200-0 | 315192-1532-00 | &Na® qymcs 2.
16- 9 {5639-230-7130-D | 700507130 $d6 1
w737 ()
16-10 1 5615-614-1090-0 { 213690-1410-00 MUFFLER ASS'Y 1
. : . A { =
16-11 §5613-614-3190-0 | 313690-1431-00 | COVER 1
FAW b
16-12 | 5613-6144200-0 | 313650-1442-00 | GASKET !
ARBELE
16~13 [ 5635-110-6100-0 | 110B0610Q BOLT 4 MEx10
W A7y 0w
16-14 | 5637.210-6001-0 [ 461F0600A WASHER, spring 8 M6
g =T
18-15 | 5636-750-6000-0 | 310M0600 NUT 2 [ms
AT -
16~16 | 5613-614-4500-0 | 313690-1445-00 STAY 1
AR BREL
16-17 15635.110-8{2{-0 | 110B0B124A BOLT 1 | mMsx12
ATV Ty
16-18 | 5637-210-8000-0 | 461F0800 WASHER, spring 1 | M8
16-49 5613-613-1200-D CARTCOUCHE A4

36



37

No.17 F+7L 49—
Fig.17 CARBURETCR




No.17

RtiEs #ARARLRES NG RES Zf fit % @\ 5 % & x
Ref No| iseki Parts No. | Kawasaki Parts Ne. Parts Name Q'ty| Standard Remarks
Fr7Zvsd F ool
17-0-1 | 5613-661-0090-0 | 313650-6100-00 CARBURETOR ASS'Y 1
2yt 7
17- 1 | 5613-661-3900-0 | 313650-6139-00 » SHAFT, throttle 1
#o-% vy 7t
17- 2 | 9613-6614200-0 | 313650-6142-00 + SHAFT, choke 1
Fa~-7 ATVxT
17- 3 | 5613-161-0300-0 | 213122-6103-00 + SPRING, choke 1
AbyS -
17- 4 | 5613-161-0400-0 | 313122-6104-00 | - BOLL, Stop 1
g S Y
17- 5 | 5613-661-3700-0 | 313650-6137-00 + SCREW 1
Fu—8 NpF
17- 6 | 5613-661-0200-0 | 313650-6102-00 » VALVE, choke 1
A Fxouh
17- 7 [ 5613-661-3200-0} 313650-6132-00 « JET, main 1
AN
17- 8 | 3613-661-2900-0 | 313650-6129-00 . NOZZLE, main 1
' 7 - 47
17- 9 | 5613-661-0600-0| 313650-6106-00 « PIPE, breather 1
7 m—t
17-10 5613-661-2600-0 | 31365026126-00 * FT‘{JOAT 1
: Fo— b #F oyt HF4
17-11 | 5613-661-3000-0 | 313650-6130-00 | - BODY, froat chamber 1
AvF=1F 794
17-12 | 5613-661-1800-0 | 313650-6118-00 . WASHER, insert 1
17-13 | 5613-661-4300-0 | 313650-6143-00 . BSLE 1
Zr—tF B
17-14 | 5613-661-2700-0| 313650-6127-00 « PIN, froat 1
2T =t FTewrY
17-15 | 5613-661-2000-0 313650-6120-00 » VALVE SEAT ASS'Y 1
HAr et
17-16 5613-661-1900-0 | 313650-6119-00 « GASKET 1
A Y
17-17 5613-561-3710-0 313550-6137-10 . SCREW 1
ATy b AT
17-18 | 5613-661-0100-0 | 313650-6101-00 « VALVE, throtile 1
_ 2Ty
17-19 5613-661-1600-0| 313650-6116-00 4~ , SPRING 1
st AP Va
17-20 | 5613-661-1400-0| 313650-6114-00 « SCREW, piloct 1
22
17-21 | 5613-661-1500-0| 313650-6115-00 o SJ\CREW 1
TN s
17-22 | 5613-661-0800-0| 313650-6108-00 » SPRING 1
FAT =T T T
1723 5613-661-1200-0 313650-6112-00 « JET, pilot 1
TO—=F F ot sy X
17-24 | 5613-661-2800-0| 313650-6128-00 . PACKING, froat chamber 1
B EY:E
17-25 5636-810-6000-0| 312B0600 NUT 2 M6
17-26 461F0600A NASHER Sl 2 | M6

5637-210-6001-0

WASHER, spring

=8



Fhr—X
Fig.18 SPIRAL CASE

No,1'8 X<

39



No.18

AHEE HPBRES NGHSRES 8 h £ mg A/ % | & £
Ref No| Iseki Paris No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
: 2L F - (2)
1g. | |5613-616-1200-0 | 353600 1612-00 |, CASE, spiral (2) 1
AL
18- p [9635-110-6120-0 | 459p0612 BOLT a | mexiz
XYy ¥ Vyua
{8 5 |5637-210-6001-0 | 464105004 WASHER, spring 4 | s
. I S S
18- 4 |5613-616-3290-0 | 313690.1632-00 | COVER 1
AL RIAEA b
18- 5 |9635-110-61200 | s1pm0si2 BOLT 1 | moxe
ESr i I R
18- 6 (5637-210-6000-0 | 4110600 WASHER, spring 1 | w6
FApl A F
18- 7 |5612-508-4100-0 | 312551-0841-00 | LABRI. (4SO ) 1
) KoSd SN b 1
15 § |5613-616-11900 | 513890151100 | CASE, spiral 1) 1
NiELt
18- 9 |5635-110-6100-0 | 119B0610 AREES 4 | mexio
. ATV yE 7 ¥«
18-10 |3637-210-6001-0 | 451706004 WASHER, spring 4 | M6
TL=¥ T9s
18-11 |5637-110-6000-0 | 41080600 WASHER, plain 4
' ZEe T ERAsF
18-12 | 5613-685-11900 | 313650-8511-00 STOZP SWITEH 1
Gl Xy
18.13 | 5613-608-1190-0 | 313690-0811-00 LABFL, engine 1
: F AN = TN
18-14 | 5613-608-148(-0 | 313690-0814-00 LABEL, manual 3
FiE T a7 .
18-0-1 | 5613-565-1050-0 | 313502-8510-00 FiLTER. ASS'Y 1 [Pour svpport Rileld
5135 506 5100 O , Four svpporl percé
18-15 | 5613-565-1100-0 | 313550-6511-00 | +« BODY 1
. " b Q2
18-16 | 5613-565-1900-0 | §13550-6519-00 . SCREEN 1
. _ FAr b
18-17 | 5613-565-1800-0 | 313550-6518-00 « GASKET 1
Zaxi Fogosi-
18-18 | $613-565-2100-0 313550-6521-00 | «CHAMBER, fuel ]
P
18-19 | 5613-565-2200-01 313550-6522-00 « NUT 1
T HZF o b
18-20 | 5613-565-1200-0 | 313550-6512-00 « GASKET, cock 1
Iy P L As o
18-21 | 5613-565-1300-8| 313530-6513-00 « LEVER, cock 1
gL -7 T o oy
18-22 | 5613-565-1400-0] 313550-6514-00 « WASHER, wave 3
- . VA W
18-23 | 5613-565-1690-0| 313501-8516-00 . HOLDER, lever 1
- 79 =
18-24 | §613.565.1700-0) 313550-6517-00 | . SCREW 2
’ + b
18-25 | 5613-565-2700-0! 313550-6527-00 | . NUT 1
fr i N P
18-26 | 5613-562-2400-0| 313550-6524-00 « GASKET i
Foa - F
18-27 | 5639-210-4280-0) 700Q04280 TUBE 1
3 o e
18-28 5613-568-1300-0 313530-6813-00 COll. 5

40



41

No.19 v—j
Fig.19 TOOLS




No.19

RHES HENRES | NEXRES B ah # BE R OB x
Ref Noj iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
W= Tyt Ay

19-0-1 | 5613-609-0090-0 | 213690-0900-00 TOOL ASS'Y 1
A AN F

19- 1 5618-409-1500-0 | 3182%0-0915-00 » SPANER 1 Iox13
Yo e b L o F

19- 2 5613-509-3302-0 | 313020-0833-02 +» WRENCH, socket 1 13=21
T G AP SV

19- 3 | 5615-109-4500-0 | 315120-0945-00 - BAR , socket wrench 1
F—d (e 2%

19- 4 | 5611-209-7200-0 | 311220-0972-00 « GAUGE, shichkness 1

42






v v v
CHASSIS



No.20 7ov b ZL—A
Fig.20 FRONT FRAME

45



No .20

RUES LB =i i % BEEQty | 3 i fi %

Ref No Parts No Parts Name 2F | 4F Standard Remarks
Z2EYr Fr—a (7

20- 1 | 1351-161-1000-0 FRONT FRAMS COMP 1
2oy b Z2L—4a (58)

20- 2 11351-162-1000-0 FRONT FRAMS COMP 1
MNEAH KN

20- 3 | V20126-100800 BOLT 1 1 M10x80
A F A b

20- 4 |V20126-100650 BOLT 1 1 M10x 60
A E &

20- 5 1V40126-001000 WASHER, spring 2 2 MiQ
ABF b

20- 6 |V30026-001000 ’D}ﬁ-r ’ 2 2 | MI1o
a2z ¥ (58

20- 7 [1349-106-1000-0 STAND COMP 1 1
AFy FRF IS

20- 8 |[1329-106-0010-0 SPRING, stand 1 1
Ay FEY

20- 9 [1329-106-0020-0 PIN, siand 1 1
IH Y AER

29-10 v41116-000800 WASHER, plain 1 I | Ms
L I

20-11 | y50016-250150 PIN, cotter 1 1 2.5¢ x15
sy A )

20-12 11329-111-1000-0 | BUMPER COMP 1|1
ANEFSE R b

20-13 1v20120-080200 BOLT 4 M8x20
NNERB L+

20-13-1/v20120-080160 BOLT 4 M8Xx16
A F O &

20-14  1'V40120-000800 WASHER, spring 4 4 M8
NEFSB AN b

20-15 | V20126-080400 BOLT 4 M8 x40
R4 OE &

20-16 ;V41316-000800 WASHER, plain 8 M3
A

20-17 | V40126-000800 WASHER, spring 4 M8
AEF ot

20-18 [ V30026-000800 | NUT 4 | M8
A

20-19 |1329-111-0010-0 TAPE, bumper i
ko F (7]

20-20 11351-930-1000-0 | HITCH COMP 1 1
IEARB R

20-21 [ y20126-120710 BOLT 1 1 M12X7]
NN

20-22 | v20126-120750 BOLT 1 1 M12x75
A  E &

20-23 1 v40126-001200 WASHER, spring 2 2 M12
IO LEER

20-24 | v30026-001200 NUT 2 2 M12
* 27 vy (4

20-25 | 1301-1009010-0 KING PIN Ass'y 1 1
FoIE A~ F -

20-26 | 1305-931-0030-0 PIN, hair with king piu i 1
T W R 7oA F

20-27 |1329-931-0010-0 | WEIGHT, balance 1 1
R K |

20-28 | v20126-100650 BOLT 1 1 M10x65
i EN E ,&

20-29 | v40126-001000 WASHER, spring 1 1 | Mio
CIF AL A b (B)

20-30 | 1329-931-0030-0 | WEIGHT (B} balance L ! *

- ' B A
20-31 {1 v20126-100560 BOLT 1 1 | M10x56 *
1
ORBMZ20-27L020-—32 77 @M nSeEEgn., 46

Ref. No.20-27 ~ 20-32 was installated with this mode]l for

standard dealing on domestic sale.

export to France, but it get



No .20

RE®S WL ES & &t =4 BEQty | 8 ] x
Ref WNo. Parts No Parts Name o 4F Standard Remarks
AT S
20-32 1 V40126-001000 ASHER, spring 1 1 | Mio *
7y L COMPE ) .
20-33 | 1351-667-1000-0 | FENDER (L.I1.) COMP 1 d
7z # R COMP
20)- 34 1351-667-2000-0 FENDER (R.H.) COMP 1
i th 7 ox v ¥ — ()
90-0-1] 1351-600-9010-0| AUXILIARY FENDER ASS'Y 1 1
Wilh 7w & (5
20-35 | 1351-616-0010-0| +¥FENDER, auxiliary {L.H) 1 1 *
MY v ¥ (HED
20-36 1 1351-616-0020-0 « FENDER, auxiliary {R.H) i i b g
MK :
20-37 | V20026-060120 « BOLT 6 6 MEx12 *
FavY:
20-38 | V30026-000600 s NUT 6 6 M6 *
LML B
20-39 ; V41316-000600 » WASHER 8 6 M6 *
A A H &
50-40 | V40126-000600 | ,WASHER, spring 6 | s | M8 *
90-41 | 1324-205-0020-0 qand silAviee 4
o bl FCOMP
20-42 | 1351-111-1000-0 FRONT HITCH COMP. 1 1 +*
i R
20-43 | 1329-617-0030-0 NUT (For ENGINE) 2 M &
ok
20-43-1] V30026-000800 NUT 2 1 s
I F AL
20-44 | V20126-080160 BOLT 2 2 1 M8 %16
. + iz e tE A
20-45 | v41316-000800 WASHER 2| 2 | ms
S
20-46 | v40126-000700 WASHER, spring 2 2 | ms
ANFE
20-47 ! 8057-006-0010-0 HITCH, culti 1 1
B ;
20-48 | V20126-120400 BOLT 2 2 M12 % 40
Foo b L3R
20-49 | V30226-001200 NUT 2 2 Mi12
FLF AN
20-30 | 8057-006-0020-0 BOLT 2 2
N A
20-51 | 8057-006-0030-0 .SPRING, lock 2 o

47



SERVICE MEMO



It

¥ FY—4—2R

i

-
-
~

Fig:21 MISSION GEAR CASE

No.21 |

49



No.21

RUES HaBS a8 ch A BRQuy [ 8 #% 1% =

Ref No Pasrts No Paris Name r 4F Standard Remarks
AAv¥x—y—a () (5)

21- 1 | 1351-216-1000-0] MAIN GEAR CASE (L. H} ] 1

COMP

SR ABE}

21- 2 V2i0126-080330 BOLT 1 1 ME » 30
MERALRN

21- 3 | Vv20120-080450 BOLT 7 7 M8 % 45
AERB ML

21- 4 { V20126-080350 | BOLT 1 1 M8 x 35
PN A A b

21- 5 | V20120-080850 | BOLT 1 1 M8 < 85
R B

21- 6 | V40120-000800 | WASHER, spring 17 |17 M8
AEF

2i- 7 Y30020-000800 NUT 15 15 MB
MERAHELE

21- 8 Y20126-080560 BOLT 2 2 M8 x 55
BNV ¥ ) ’ ’

21~ 8 Y20126-080900 BOLT 2 2 M8 % 90
B A K t

21-310 | V20126-380900 BOLT 3 3 M2 x 90

_ A4 V¥R ()

21-11 | 1351-216-0010-0 | CASE, main gear (R, H) 1 1
Fru—v737

2i-12 7555-201-0260-9 | PLUQG, drain 1 1 PTY/4
Ay HY—r—2t, 5y

21-13 1351-216-0020-8| PACKING, mainvgear case 1 i
RA— WA PN

21-14 | 132921600510 METAL, wheel 2 1 9

21-15 | V20i26-080200 | AE REME 6 | 6 | wmex20

V40126000800 | wastER® anl

21-186 WASHER, spring 6 6 M8
A=y, kv

x1-17 | 1329-216-0061-0| pPACKING, wheel metal 2 2

21-38 | 1337-216-01200] S A
R

21-19 | V712p10-240180 O-RI/NE 1 i P18

&0



51

'*!°°22 iwylar F—
Fig.22 MISSION GEAR




No.22

REES LAES = L = EEQty | 8 # % E
Ref Neo Parts Na Parts Name 2F 4F | Standard Rersarks
A e 2 F
22- 1 1329-217-0010-0 SHAFT, main 1 1
AL b —
22- 2 | V74011-735070 OIL-SEAL 2 2 BC17357
SYPTLE-WLT Y S
22- 3 V60011-062030 BEARING, radial ball 2 2 6203
A Xy~ (ISEE)T
22- 4 1337-217-0040-0 GEAR, high (18%) 1 1
A Ko —k—
22~ 5 1329-217-0030-0 KEY, high gear 1 1
Fevirivae 7
22- 8 1329-217-0011-0 SHAFT, change 1 1
SUTFTLHE— AT vy
22 -7 Y60011-062030 BEARING, radial ball 2 2 6203
Fxv i F¥— (18—26H)
22- 8 | 1337-219-0010-0] GEAR, change (18 - 287) 1 1
FaviodFv—%—
22- 9 1329-218-0030-0}  KEY, change gear 1 1.
WoE A v — (51H)
22-10 1337-221-0010-0 GEAR, reduction 1 1 No. 1~ 47267
Bk Y — % —
22-11 1329-219-0020-0f KEY, reduction gear 1 1 No. 1~ 47267
' SPTFRFE-NMAFTY T
22-12 Vo0011-060050 BEARING, radial ball i 1 6005
BEAZOT » |
22-13 1329-219-0030-0| SPROCKET, reduction 1 1 No. 1~ 47267
FVTFAE—NAT VY
22 -14 V60011-062030 BEARING, radial ball 1 1 6203
-7t -V
EK530 x
22 -15 1342-212-0040-0 CHAIN, roller 1 1 50L, (E)
hd —tip? b
22 -16 1351-225-0050-0 SHAFT, wheel 1 1
A4 e Vo—
22 -17 V74413-050080 OIL - SEAL 2 2 TC30508
xAf v — W
22 -18 ¥74213-050050 OIL - SEAL 2 2 V30505
FSUTPRE— AT
22 -19 | V60011-062060 BEARING, radial ball 2 2 6206
hd— My 7 b T —
22-20 | 1351-225-0040-0( COLLAR, wheel shaft 1 1
44 K77, F2A7) s YRR
22-21 | 1337-225-0020-0| SUPPORT, side clutch spring| 2 | 2
#AFo 5727w d
92-22 | 1351-225-0010-0| gSpRING, side clutch 2 2
4 V2T FX¥Y— (23 &)T
22-23 1351-225-0022-0 GEAR, side clutch (237) 2 2
Fod 727ay .y b (238)
22-24 1351-225-0031-0 | SPROCKET, draive (23T) 1 1
THGCH |
22 -35 V70510-006800 SNAP-RING {C-type) 2 2 68
A4 My p? L EY
22 -28 1337-225-0070-0 PIN, wheel shaft 1 1
Ry P F 2w Ex— (13—19H)
22 .27 1331-226-0010-0 GEAR, back change gear 1 1
{13-19T})
Ry B F 2wV ¥ —-Fyia
22-28 1331-226-0020-0 BUSHING, back change gear 1 1
Ry Va7t
22-29 1331-226-0030-0 SHAFT, back 1 1
Q Yy
22-30 V72010-040110 O -RING 1 1 Pi1
ABEHENE
22-31 V20026-060180 BOLT 1 1 M6 X 18

82



No.22

RHES HRES a2 & £ BEQty | 8 i £
" Ref No Parts No Paris Name 2F 4F Standard Remarks-
S A B 4
22-32 | V40126-000600 WASHER, spring 1 1 M6
WEE N X
22-33 | V41116-000600 WASHER, plain 1 1 M6
BT L COMP
22-34 | 132921910000 ] COUNTER STATT CoMP 1 1 No. 47267~
a7 b F o (2450)
22-35 1364-216-0030-0 CA, shaft (24X50) 1 1
W H I
22-36 | V20026-060100 oLT s | 2 | Méx1o
2 A A
22-37 | V40126-000600 | WGk o {2 | Mg

53



SERVICE MEMO



Fy— 79—
Fia.23 GEAR SHIFTER

Noc.23'

55



No.23

BHES HMaES ER o # EEQty | 8 ¥ i %
Ref No Parts No Parts Name o2F 4F | Standard Remarks
A7Yw 9'7-—_2
23-1 1331-216-0031-0 CASE, spring 1 1
HHRET 2 a
23- 2 | 3561-405-0030-0 | BUSHING 2 2
AEEVE
23- 3 V20026-060160 BOLT 4 4 B~ 18
A F B &
23- 4 V40126-000600 WASHER, spring 4 4 M6
AF— -
23- 5 V68020-000100 BALL, steel 4 c 4 5/18"
P28 ARFY T
23- 8 1302-225-0030-0 SPRING, shifter 2 2
S i i e
23- 17 1357-216-0080-0 PACKING, spring case 1 1
AN I 2 F T
93~ 8 1331-216-0050-0 CAP, spring case 1 1
& B
93- 9 V59010-160300  WIRE 1 1 .| 18¥x30
FIIEE
33-10 V10010-600100 SCREW 3 3 M6 X 10
: A A K &
23-11 V40126-000600 WASHER, spring 3 3 M6
) Fxv VoD # oA a—
23-12 1331-216-0060-0 COVEPR, change shifter 1 i
v ? AT —
23-13 1329-229-0010-0 STAY, shifter i 1
Q v
23-14 V72010-040120 O-RING 1 1 P12
Faowv i 7¥
23-15 1329-229-0020-0 SHIFTER, change 1 1
= I
23-16 | V58110400220 | PIN, roll ! 1 abx 22
Ry G 7P AT -
23-17 1331-229-0010-0 STAY, back shifter 1 1
O yvvr
23-18 V72010-040120 O-RING 1 i P12
PN A -
23-19 1331-229-0020-0 SHIFTER, back 1 1
o— iy
23-20 | V58110-040220 | PIN, roll 1 1 a®x 22
Foxv i v oA — ()
23-21 1351-403-1000-0; CHANGE LEVER COMP 1 1
| 7
23-22 1338401-0050-0| KNOB, lever 1 1
Favwio A &N
23-23 1331403-0010-0 METAL, change 1 1
Ny - E
23-24 V20126-080200 BOLT 2 2 MB x 20
R4 E &
23-25 | V40126-000800 WASHER, spring 2 2 M8
Favirt v
23-26 1331-403-0020-0 PIN, change 1 1
B ACRLEA®
23-27 V70414-001200 SNAP-RING (c-type) 1 1 12
T—aA7 0y
23-28 1331-403-0030-0 SPRING, arm 1 1
e {B)
23-29 1331-351-0080-0 PIN {B) 1 1
T v v
23-30 | V50015-200150 | PIN, cotter 1 1 | 2%x15
FzvivFa
23-31 1331-403-0040-0 BOSS, change 1 1
. . oO— N é
23-32 V58110-040220 1 PIN, roll 1 1 4% X 22

56



No.23

= = N -
RaE&s LB 2B LA % BEQty | 8 % % E
Ref No Parts Mo Parts Name 2F 4F | Standard 'Remarks
|
i Ay T F e E R
23-33  [1331-403-0050-0 BOSS, backchange 1 1
O - J B
23-34 i V58110-040220 PIN, roll ! ! 422
$4 V25 0F07y
23-35 11351-230-0010-0 | SHIFTER, side clutch 2 2
¥ 7P AT -
23-36 | 1351-230-0020-0 COLLAR, shifter 4 1
i 4 K7 Z o F e (A
23-37 ;1351-230-0030-0 | PIN, side clutch (L. H) 1 1
) Fd A F T3 F e (4
23-38 | 1351-230-0040-0 | PIN, side cluich (R, H) 1 !
: A R BRI .
23-39 ' 1351-230-0110-0 BOLT, setting { M10) 4 4
) (B oW
23-40 | ¥5390010-181500 | wWIRE 2 2 18% %150
i A VT Z L, FF— o (A
23-41 | 1351-230-0050-0 ARM, side clutch (A} 2 2
B8 H#o o
23-42 1V59010-180500 WIRE 2 2 187X50
NN E Bt
23-43 | 1351-230-0100-0 | PLUG 2 |2 | 3/
4 FerZ,70,F
23-44 | 1351-230-0060-0 | ROD, side clutch 2 2
; : tA NI T o FT— (B (4D
23-23 11351-230-0070-0 ARM, side clutch (B) (L. H) 1 1
FAVFZ o FF— 46 (B) {413
23-15 | 1351-230-0080-0 { ARM, side clutch (B) (R. H) 1 !
i O Yvy
23-47 | V72010-030100 O-RING 2 2 P10
T
23-48  1351-230-0090-0 PIN, arm 2 2
' AHF Nt
23-48 | V20046-060200 BOLT 2 2 M6 =20
AMF s b (3ED {8T)
23-30 ' V30226-000600 NUT 2 2 M6




SERVICE MEMO



39

No.24 FER#E X574
Fig.24 REDUCER SYSTEM




No .24

REES HMHES &8 an & BEQiy|®m B B =
Ref MNa Parts No Parts MName 2F | 4F | Standard Remarks
¥r— &y— (@)
24-0-1 | 1351-200-9530-0! GEAR CASE ASS'Y 1 i '3
X% — r—=a ()
24- 1 1351-252-00:0-0 | = CASE, gear (R.H) 1 1 *
Adn "\‘1"77
24- 2 1340-216-0040-0 | » CAP, oil 1 1 *
Fvy 757
24- 3 1326-705-0020-0 | « PLUG, drain 1 1 PT1/8 *
T~ -2 (k)
24- 4 1351-252-0010-0 | * CASE, gear (L. H) 1 i *
*’J?“‘ 4 - ¥ v
24- 5 1351-252-0030-0 | » PACKING, gear 1 1 *
MEABF &+
24- § V20126-080280 [ « BOLT 4 4 M8x28 +r
A E &2
24- 7 V40126-000800 [ » WASHER, spring 4 4 M3 »
[l B .
24- 8 1351-252-0160-0) » CAP, seal - 1 L B
V7~ 9 —{128-145) .
2i- 8 1351-257-0010-0 | « ¥-PULLEY {128-145) 1 1 b 3
INEEAmA N b
24-10 V120126-080280 (* BOLT 3 3 MBx28 *
) A B2
24-11 V40126-000800 [+ WASHED, spring 3 3 Mé& +
A4 -
24-12 V74013-040070 |« OIL-SEAL 1 1 5C30407 +
SEPAFR—~NMAFT Y v
24-13 V608011-060060 | = BEARING, radial ball 1 i 6008 *
A X
24-14 1351-252-0110-0 | » SHAFT, input 1 1 *
A¥Fy b Ex=—0178)
24-15 1351-252-0060-0 { « GEAR, input {17T) 1 i +
il I P s
24-186 1351-252-0050-0 | « PACKING, pulley 1 1 +*
BT v
24-117 1411-505-0010-0 ; « BUSHING 2 2 3
40 ir—n
24-18 V74414-052080 |+ OIL-SEAL 1 1 TC40528 | %
T ow v oa
24-19 | 1351252.0070-0|* BUSHING : N *
$FF O~ LB
24-20 1351-252-0090-0 | * GEAR, sub changé {29T) 1 1 *
AZF AL HI—
24-21 1351-252-0080-0* COLLAH, thrust 1 1 *
WwHCELD®
24-22 V70410-003800 ¢+ SNAP-RING (C-type) 1 1 38 *
FUFAMLE—RMATY T
24-23 | vg0014-062030 |» BEARING, radial ball 1 1 6203NS w
£y FEMG
24-24 1351-252-0140-01 * BOLT, set i 1 *
(AT T -
- 117~ Wek
24-26 | y357.252-4000-0 |° GEAR 17-29T) i 1 *
FEFTwa—wsF )y
24-27 V60011-062030 |* BEARING, radial ball 2 2 6203 “*
Frvv vi—-(®)
24-23 1351-252-1000-0 « CHANGE LEVER COMP i 1 *
02— W
24-28 | v58110400200 |* PIN, rell I 1| 4x20 *
Fewrid P-ui{%)
24.30 1351-252-2000-0 | + CHANGE ARM COMP 1 i *
, TVyVs A7 Y v T (20}
24-31 1351-252-0150-0f * SPRING, pressure {20} 1 1 *
|

60



No.24

RuEsS LRES - Bf T -4 BEQty | 8 & % x
- Ref No Parts Na Parts Name 2F | 4F Standard Remarks
oYz
24-32 V72010-030100 |+« O-RING 1 1 P10 w
7 FRF—
24-33 1351-252-0130-0 | * STAY, shifter 1 1 *
HTF v £
24-34 1351-252-0100-0 | « SHIFTER, sub change 1 1 *
Bl 2T — (%)
24-35 1351-252-3000-0 ; * REDUCER, STAY COMP 1 1 *
AREF B b
24-36 V20126-080180 |« BOLT 2 2 MB8X18 *
’a # B &
24-37 | V40126-000800 |« WASHER, spring 2 2 M8 *
BAHE * —~
2438 { 1317917-0030-0 |+ KEY, P.T.O 1 [~ *
oo — 24 -} CQ
24-39 1351-258-1000-0 GJ:EAR C‘i‘g—ﬁ SUPPgET COMI? 1 1 *
A M
24-40 | V20126-080200 | BOLT 2 1 M8 X 20 *
S
24-41 | V40126000800 | WASHER, spring 2 | 2 | Ms *

61



SERVICE MEMO



63

No.25 NV EIL JL—L4
Fig. 25 HANDLE FRAME




No .25

BHES HaES o1 5 £ A% Q'ty 1 8 % & E
Ref No Parts Mo Parts Name 2F | 4F | Standard Remarks
FAd FJ’I/ (%)
25- 1 1351-351-1000-0] HANDLE COMP 1 1
T ¥
25- 2 1351-951-0020-0 MARK, model, 1
£ F A T
25~ 2-1 1351-955-0020-0 MARK, madel i
S R Y
25- 3 1 V29120-200060 RIVET 2 2 26 % 6
e —7
25- 4 | 1324-957-0120-0| MARK 1 1
. B —7 (LX)
25- 5 | 1331-954-0060-0| MARK {french) 1 1 <16
Ady Fovy z—7 (EX)
25- 6 1 1331-952-0030-0| MARK, main change (english) | 1 1
Py FT—7
25- 7 | 1351-952-0020-0{ MARK, cluich 1 1
A4 7 F A -
25- 8 | 1331-952-0070-0| MARK, swltch/?enghsh) 1 1
NI AN+
25- 9 | V20126101000 Bt 21 2 |[M10x100
L HEEES
25-10 | v41110-001000 | WASHER, plain 4 |4 | M10
. FL N &
5-11 | V40126001000 | WASHER, spring 2 1 2 | MIO
SEF b
25-12 | v30026-001000 | NUT 2 | 2 M10
s PRy
25-13 | 1310-311-0010-0 | GRIF. handle 2 2
Ny Fv R — ) (%)
25-14 1331-351-2000-0 HANDLE SUPPORT CDMP 1 1
HANDLE MAE?&S% LA
5-15 - - - 1
25-15 | 1331-351-3000-0 o 1
2y b FELLE !
25-16 | 1331-351-0050-0 | BOLT, setting 1
SEFv R (3HD ;
25-17 | v30226-001000 | NotT ¢ 1 1| MI10
7 4 1
95-18 | 1331-351-0010-0] NAIL 1
[ 1
25-19 | 1331-351-0020-0| PIN 1
FrGuF 2TV
25-20 | 1317-401-0040-0 ] SPRING, main clutch 1 1
- =
25-21 | 1331-351-0030-0| ROD 1 1
- J‘\ﬁ’a:wr (34
25-22 | v30226-000600 | & ’ 1 T
- 7?57 FHE (72
2523 1 1331-351-4000-0 | YORK JOINT COMP 1 1
T AT T (5)
25-24 1 1331.351-0090-0 | SPRING, torque (5) 1 1
- A Y
25-23 1§ 1331-351-0060-0 | HANDLE 1 1
- v (A)
25-26 1 1331.351-0070-0 | PIN (4) 1 1
¥
25-27 | 1331-351-0080-0 [ PIN 1 1
" &
25-28 | V41316-000600 WAsHES 3 3 M6
# vov
25-29 | V50015-200150 PIN, cotter 3 3 2¢ x 15
FL4 ,1’ 7“
25-30 [ 1331-351-0040-01 PIPE i 1
17 -2
25-31 | 4114-606-0030-0| 1SO MARK 1 1

o4



HOB)
AME(For EXPORT)

No.26 NV KIL JL—L4( &

Fig. 26 HANDLE FL

65



No.26

= [=] - o=
BEHES e — F LT =4 18 %1 3| b3 ] *
F
Ref No.| Parts Code Name Q'ty | Standard Remarks
. , T bFe Tv—a cCoMDP
26- 1 1331-351-4100-0 -~ .. HANDI.E FRAME COMP. 1 1
; R, e
26- 2 1351-951-0020-0 MARK, rmodel i
EF e, T T
2= 2-1 - 1351-%955-0020-0 MARE, model 1
. IHAE v Y~
26- 3 V29120-200060 RIVET 2 2 2d %X b
IFAL - g
26- 4 1324-957-0120-0 WA RRE 1 1
it v -2
Z6- 5 1331-954-0060-0 MARK 1 1
A4 Fmvd ~—2
Z6- b 1331-952-0030-0 MARK, main change 1 1
FIwF e
26- 7 135]1-952-0020-0 MARK, clutch 1 1
AA wF T s
26- B . 1331-952-0070-0 MARE, switch 1 1
STAE A b
26- 9 VZ20126-101000 BOLT 2 2 MI10 x 100
Firse WH G .
26-10 V41316-00100¢ WASHER 4 4 M10)
5w
26-11 V40116001000 WASHER, spring 2 2 M1
R
Zh-12 ViGNze-001000 NUT 2 2 MI10
e WL =W
26-13 1310-311-0010-0 GRIP, handle A 2
e = b QUMD
26-14 1331-351-2000-0 HANDLE SUFFORT COMP. ! 1
e b Jdam b Fle—F COMP
26-~15% 1331-351-3000-0 HANDLE ADJUST PLATE COME, 1 1
@b oAb
26-16 1331-351-0050-0 BOLT, set 3 1
b 3
Zh-17 V30226-001000 NUT {3} i 1 MI10
]
26-18 E331-331-0010-0 NAIL i 1
B
26-19 1331-351-0G020-0 FIw 1 1
Y T owF AT o
Z6-20 E317-401-0040-0 SFRIMNG, main clutch i 3
=T N
Z2h-21 1321-351-0120-0 RoD 1 1
Fow b (3D
26-22 V30226-000600 NUT (3} i 1 Mo
ZE~F vEF COMP
26-2% 1331-351-2000-0 YOKE JCINT COMP. 1 1
b mS Y
26-24 1331-351-00%90-¢ SPRIMNG, torgue {5) 1 !
T Y
26-25 1331-3581-G060-0 HANDLE 1 1
Y )
26-26 1331-351-0070-0 FPIN {A) ! 1
vh o (I3
Z6-27 1331-351-0080-0 BPIN (13} 1 1
F i Wi
26-28 V41316-000600 WASHER 3 3 M
L I S
26-29 V50015-200150 FIN, cotter 313 2d x1s
P
26-30 FE331-251-0040-0 FIPE i 1
S L N | R O 4 S
26-31 1351-35-2000-0 HANDLE PIPE (L .H.} COMP. 1 3
P st 3 I COMP
2h-32 1331-351-4300-0 HANDLE PIPE (R.H.} COMP, 1 1
B BRI
2hH-33 V20126-080600 GOLT 2 2 ME = &0
5.w
2h-34 V401 16-000800 WASHER, spring 2 2 k]
Fowb
26-35 V30026-000800 NUT 2 2 ME
A FCOMP
26-36 1331-351-4400-0 BAND COMP. 2| 2
A e b
26-37 1331-3%1-0110t0 BOLT 2 2 ME w35
jl

66



No. 26

e IS
RHES| MHE I3 —F A 8 #| 38 % % E
Ref No.| Parts Code Name Q’ty | Standard Remarks
o b 3T
26-38 V3INz26-000800 NUT {3) 2| 2 |5k
=5ar <4F LOMP
26-39 1331-351-4500-0 CONNECT PIPE COMP Vo
A b
2640 V20026-060250 BOLT 21 2| MAxZs
5.W
26-4] V:0116-000600 WASHER, epring 2l 21 Map
Fw b
26-42 Y30026-000600 NUT 2| 2] Mé

67



SERVICE MEMO



No.27 2 tn—iAsRFa
Fig. 27 CONTROL SYSTEM

69



No .27

RE#ES SKAaE= =R AR =4 BEQty b 15 =
Ref No Parts No Parts Name 2F 4F | Standard Remarks
AV 770 F v oA -
27-0-1 | 1351400-0510-0 SIDE CLUTCH LEVER ASS'Y| 1 1
ISP
27-1 | 1317-406-0080-0| *BAND 1 1 A
NAEN ]
27- 2 | v20025-060300 « BOLT 2 2 M6 % 30
Y4 K25 F Urimditk (&)CH)
27-'3 | 1351-406-0040-0 * CLUTCII LEVER (L.JI) i 1
FA4 K97, F574% ASS'Y
27- 4 1351-451-0010-0 WIRE, side cluich 2 2 iy
7oAk A e (R
27-'5 | 1351406-00200] BRACKET, wire (L. H) 1 ]
S A b
27- 6 | v20026-060160 BOLT 2 2 MG 16
A
27-7 | V40126-000600 | WASHER, spring 2 2 | Ms
{27 FRm., Mo le ol e i .
27-0-2 | 135140005200 | SIDE CLUTCH THROTTLE | 1 1
LEVER ASS'Y,
_ AT R el — KA L)
27- '8 1 1351451-0020-0 *TUROTTLE LEVER BODY | 1 1 a
' H A4 F 9Ty F Lo — ki (@HASS'Y
27- 9 | 1351-406-0050-0 « SIDE CLUTCH LEVER 1 1 A
N e BODY ASS'Y
27-10 | V20025-060220 * BOLT 1 1 M6Ex22
' A0, b7 AR
27-11 | 1329402-0010-0 WIRE, throttle 1
! TA XA E ()
27-12 | 1351406-0030-0 BRACKET, (R, H) 1 1
ZbyT H v ()
27-0- 31 1331-600-0510-0 STOP BUTTON ASS'Y 1 1 .
AF e FHE S KK
27-13 | 1331-671-0010-0 « BODY, stop button 1 1|
EI LS 4
27-14 V10016-300120 * SCREW 1 1 M3x12 |,
A+ b .
2715 | v30026-000300 °* NUT Lol M3
AL v s T o F1vi— (%)
27-16 } 1351-401-2000-0 | MAIN CLUTCH LEVER 1 1
A VR AT COMP
27-17 | 1351401-0020-0 PIN, clutch lever 1 1
S F b
27-18 | V30026-000800 NUT 1 1 M8
N
27-19 | V40126-000800 WASHER, spring 1 1 M8
b/ ¢
27-2p | V50015-200150 PIN, cotter 1 I 2% X135
Ao B 2
27-21 1 v40126-000600 | WASHER, plain o1 | ms
V= s 7 {24X57)
2722 ] 1338401-0050-0 KNOB, lever {24 x 57) ! 1
7 — (13><17><16)
27-23 [1351-401-0030-0 COLLAR {13 x 17 X 16) 1
Tz wFRAFY T
27-24 {1325-401-0090-0 SPRING, main clutch 1 1
. AA Y ZTI 4 FT74%
27-25 11351-401-0010-0 | WIRE, main cluteh b
TA e F L0
27-26 |1376402-0030-0 ; BAND, rubber z 2
TOSIbAE ()
27-27 |1351-401-1001-0 | BRACKET cOMP 11
E R
27-28 | 1351-671-0010-0 CLAMP 3 3
! [ : Ty bl T
27-11-1| 1349-402-0010-0°  WIRE, throttle 1.
. ] !
0,’%&"226—0—3&{)’26—2Sii?§y2%%<ﬁkﬁ4ﬁﬁii§fﬁiﬁfﬁ%§éo T0

Ref. No.26-0-3 and 26-28 was installated with this model for
get) standard dealing on domestic sale.

export to Europe, but 1t



No .27

AHES HeEES |0 3 8 & BEIR w & =

Ref No Parts Mo Parts Name 350I3B0F, Standard Remarks
b A wF

27-29 1359-621-00200 | SWITCH stop 1 i o

71



SERVICE MEMO



73

No.28 7L —%
Fig. 28 BRAKE




No .28

REER HAES B & & Bl B ® =
Ref No Parts No Parts Name 2F | 47 | Standord Remarks
Fr—% Le<— {77) .
28- 1 | 135140410000 | * BRAKE LEVER COMP 1] 2 *
FTl—%74r
28- 2 | 1351404-0010-0 |* WIRE, brake 1|2 *
T :"; w36} A !
28- 3 1340-401-0070-0 - R NG, (36} teasion L i *
. T -
28- 4 | V500i5-200150 |+ PIN, cotte: 11 11 2sx35 *
L
28- 5 | V40126-000600 |+ WASHER, plain 11 [Ms6 *
[EEE 7 VP2 .
28- 6 135140100200 {« LEVE, parking 1 1 *
28- 7 | V29110400070 | . JOViS N P
28- 8 | 135620310010 |, ik Al omp . *
28-9 1135120610000 |. Arake AR comp 1, *
Tl—%i o
28-10 1 1351-203-0020-0 | * SHOE, brake 1|1 *
! Aoy b
28-11 | V30026-000600 |~ NUT 2|2 ume *
T 4 m &
2812 | V40i26-000600 |~ WASHER, spring 2|2 lue *
n i
28-13 | V41316-000600 | ~ WASTIER, Biain 2 (2 {we "
- e B AL}
18-14 1351-203-0020-0 |+ SPRING. (5) ] 1 %*
. Tk P =Lk
28-15 { 1351-203-0031-0 {- PIN, broke acm A x
AT hE g
18-16 | V41116601200 * WASHER, plain i 1 [ M1z *
ARt b
28-17 | V30026-000300 | . ity N IS I *
SN
28-18 | V40126-000800 | . WASIER, spring R I U VO "
'r"'f’ +
28-19 | V20026060120 |- Har% V exiz |
o2
2820 | V40126000600 | . wadHER, Loring R N
2 £
2821 | V41316000800 | . HAZE. I IR x
TL— X8 ’ﬁ
28-0-1 | 1351-200-9010-0 | BRAKE PARTS ASS'Y 1 K122 durtommc
28-0-2 | 1351-20090200 | BRAKE PARTS ASS'Y Included 1~21(withours)

i~z Borisiskp ()
Included 1~21!without B}

T4



75

‘No.29 J2In#vs(KC2FEA)
Fig. 29 FUEL TANK({KC2F- type)




No .29

RHES HAES =1 ™ A BQty | 2 8 ] £
Ref NNe Parts Mo Paris Name 2F | 4aF | Standard Remarks
zarxaaw 7 ()
29- 1 | 1329-606-1002-0| FUEL TANK COMP 1
ATy [ ’
29- 2 1329-902-003¢-0 MARK, mascot 1
MNERB I}
29. 3 V20120-080160 BOLT 3 ME X 16
A A K &
29- 4 Y401 20-000800 WASHER, spring 3 M8
t B e
29- 5 | V41110-000800 WASHER, plain 3 M8
NERE Hv b
29- g V20120-100160 BOLT 1 M0 X 18
H o F &%
29- 7 V40120-001000 WASHER, Bpring 1 Mio
t ¥ NE R
29- 8 ¥41110-001 000 WASHER, plain 1 M10
Fr2 %y ¥ ASSY F No. 109201~
29- & 1352-600-0530-0 FUEL TANK CAP ASS'Y i EF-Ng. }_13030.‘,
BT - VA, ;
29-10- 1325-606-0020-0 PACKING, fuel gauge 4
: BHY-vER
29-11 1325-606-0010-0 BISS, fuel gauge 2
’ m oM Y- (%)
29-12 1325-606-2000-0 FUEL GAUGE COMP 1
ZprL—FRrAT )
29-13 1329-606-0080-0 HOLDER, strainer i
BEA PV~ i
29-0-1 1329-600-0530-0 STRAINER ASS'Y 1
T K7 g (1)
19-14 1329-606-0100-0 +« COCK BODY ASS'Y 1
P - AT
29-15 1329-606-0120-0 « POT, filter 1
Foy PR &
29-16 1329-606-0130-0 * PACKING, pot 1
o v B
29-17 1329-606-0140-0 +« FILTER i
Y7+t
29-18 1329-606-0110-0 s NUT, ring 1
Em—Aotd 7 VI~ —F )
29-19 V735l}5~091000 PT_PE, vinyl 1 L.=1000 Tank to strainer (L.H}
E=—ER27Y VS (AY
27-20 1317-605-0051-0 SPRING (A} 1
v=—wAq 7 FuI~AEV—F (4B
29.2] V73506-091000 PIiPE, w_nyl 1 L=1000 Teaenk io strainerJ(R.H)
E=—Jaif 7 Fhlmd~%pFvy
29-22 V73505-081000 PiPE, vinyl 1 L=4000 | Stracrner tp carbiretpr
' RAFAF 9T I '
20-23 1317-606-0100-0 RING, snap-pipe 8
TR Y — FREAS
29-24 1317-621-0020-0 (lf‘LAMP, niaad wire 2
T2 Raew T ASSY 1
299a 1352-600-0531-0] FUEL TANK CAF ASS'Y 2F No. 1~109200
4F No. 1~114030

76



No. 30 #v %oy RhETzINAY 7 (KCAFER)
Fig. 30 BONNET and FUEL TANK(KCA4F-type)

-

77



No .30

REES SLRBES 45 an BXEQty | 878 # T E=
Ref No Parts No Parts MName 2F 4F | Standard Remarks
Ky dw b (58 [ -
30- 1 1349-601-1000-0] BONNET COMP 1 Yol ~115166
W g bLSES
30- 1a | 1349-601-1001-0| BONNET COMP 1 Nol15167 ~
Fa—gv—25 (EX
30- 2 1349-952-0010-0{ MARK, choke(english) !
Evdo b 737 5+ (2)
30- 3 1349-601-2000-0| BONNET BRACKET COMP 1
INESE RN
30- 4 V20126-080140 BOLT 2 M8 x 14
A A OB 2
30- 5 V40126-000800 | WASHER, spring 2 M8
T bRF—
30- 6 1349-601-0010-0{ STAY, bracket 1
_ Yk
30- 7 V20026-060100 BOLT 2 M6 < 10
Rk B &
30- 8 V40126-000600 | WASHER, spring 2 .| Me
AAF b
30- 9 V30026-000600 NUT 2 M6
) H AT T N
30-10 1349-601-0020-0| RUBBER, cover 1
: € oy b ST
30-11 1340-601-0040-0| KNOB, setting 1
X R NER
30-12 V41116-001000 WASHER, plain 2 M10
B E v
30-13 V50015-300150 PIN, cotter 1 3% % 15
Faz F vy )
30-14 1349-606-1000-0| FUEL TANK COMP 1
FTAI2 oy FF—A
30-15 1329-902-0030-0 MAREK, mascot i
<EFt
30-16 V30026-000800 NUT 2 MA
<A B 4
30-17 V40126-000800 WASHER, spring 2 M8
B i E %
30-18 V41316-000800 WASHER, plain 2 M8
o ' N A i
30-19 1349-606-0030-0 PIPE, rubber 1 TX10X 113
B & .
30-20 V59010-201000 WIRE 2 20%x 100
Fy aF—
30-21 1349-606-0010-0| STAY, tank 1
PEAE £ b
3022 | v20126-060120 | BoLT 2 | msx12
: S
30-23 V40126-000600 | WASHER, spring 2 | M6
Y M- S
30-24 1349-604-0020-0| RUBBER, tank 2
F¥7 %pu7 ASSY
30-25 1352-600-0530-0 FUEL TANK CAP ASS'Y 1 Nod — 114030
T2 % w7 ASEY . .
30-252 | 1352-600-0531-0 | FUEL TANK CAP ASS'y 1 N0114031 ~

T8



No. 311 it 547
ig. 31 BELT DRIVE

79



No.Z1

REES KSES B o) % ERHQty | 8 # @ =
Ref No Parts Na Parts Mame 2F | 4F | Standard Remarks
LYY YF~ Y (50-68)
31- 1 1331-252-0010-0{ FULLEY, engine (50-68) 1
Yy F—1(63)
31- 2 1349-201-0010-0{ PULLEY, engine (53) 1
v o~ b
i1- 3 1329-201-0040-0f V-EBELT 1 1 Sy
TE7— Y (128145} i
31- 4 1331-252-0020-0| PULLEY, main shaft {(128-145}% 1
W oy - ) ox —
31-5 1325-201-0030-0 KEY, main shaft pulley 1 1
Yz 2roy, F AEs
31- 6 1305-701-0060-0 | (i asting e
31- 7 | V20026060160 | Lot 11 | Mexis
P
31- 8 V40126-000600 WASHER, spring 1 1 M8
Frivavy—Y{(40-43) )
31- 9 1329-202-0011-0 PULLEY, tension{40-43) 1 1
TRACD A&
31-10 V70514-003200 RING, snap (c-type) 1 1 32
' OHC B IS &®
31-11 V_?04]4‘001200 RING, snap {c-type} ] i 12
FUET R~ LT v
31-12 V60014-062010 BEARING, radiz! ball 2 2 6201RS
Fyvivasy FT—A (5
31-13 1351-202-1000-0 | TENSION ARM COMP 1 1
TV g A — )
31-14 1329-202-0030-0 COLLAER, tension 1 1
Fyvivagrlyg—vazrp)vy
31-13 1329-202-0051-0 SPRING, tension return 1 1
F Yo v RN k
31-16 1329-202-0060-0 EOQLT, iension 1 1
AR 2
31-17 V40126 001000 WASHER, spring 1 1 M10
A ELES
31-18 V41116-001000 WASHER, plain 1 i M10
MNAFF
31-19 V30026-001000 NUT 1 1 M10
SRR by o SR BRIA)
31-20 1329-204-0010-0  STOPPER, (A) 1
AAF b
31-21 V30026-000600 NUT 2 M6
A A kg
31-22 V40126-000600 WASHER, spring 2 M8
TR AL Ee
31-23 V41116-000600 WASHER, plain 4 M6
~ koAb o 23
31-24 1329-204-0020-0f STOPPER, belt 1
A F—pK—
31-25 V68020-000100 BALL, steel 1 5/186"
visazy) vy
31-26 1301-229-0040-0| SPRING, shifter 1
SR E by ARy
31-27 1329-204-0030-0| PIN, belt stopper 1
, AAF b
31-28 V30026-000800 NUT 1 M8
P
31-29 V401 26-000800 WASHER, spring 1 M8
S bR b oy A (R
31-30 1329-611-3000-0| BELT STOPPER COMP 1
N A b _
31-31 V20126-080300 BOLT i M8 X 30
. : A4 B &
31-32 V40126-000800 | WASHER, spring 1 M8

80



No .31

BHES MLES 5 & & BEQty [ ) | W ®
Ref No Parts No Parts MName 2F | 4F | Standard Remarks
SR by SRR S
31-33 1329-611-0021-0 | COLLAR, with belt stopper 1
R
3134 | 1329611-1000-0 | BELT COVER COMP 1
L 70 N | QL e (7))
31-34-1 1349-611-1000-0 | BELT COVER COMP 1
Ty @ VRET—7 (EYX)
3i-35 1331-952-0010-0 | MARK, engine instruction 1
{french)
YUV T —F =)
31351 | 1331-954-0010-0 | MABK, omsine instomsion 1
{french)
rvvidte—2 (EX)
31-36 1331-952-0020-0 ] MARK, engine instruction i
{french}
Ty YT — 2 (LX)
31-36-1 § 1331-954-0020-0 | MARK, engine instruction 1
{french)
Sh A T A
31-37 1329-611-0010-0 | RUBBER, belt cover 1 1
I A ENEE
31-38 V41116-000800 WASHER, plain 1 1 M8
A I 3
31-39 V40126-000800 WASHER, spring 1 1 M8
FIaTFY P (28)
3140 V37116-000800 NUT, wing i 1 M8
S HpA—TF (52)
31-41 1329-6114001-0] BELT COVER BRACKET 1 1
COMP
A el 5 M6
3142 | v20026-060120 | BOCT 2 x 12
AN -
3143 | v40126-000600 | WASHER, Sprmg 2] 2 | M8
ARA— TF Ny (52)
31-44 1349-611-2000-0| COVER BRACKET coMP 1
EFRE R b
3145 | V20126-080160 | BOLT 2 | M8x18
' g Hh E #
31-46 V41316-000800 | WASHER, plain 2 | M8
Aok B OE
31-47 V40126-000800. | WASHER, sprmg 2 M3
Ak P (( ) (SE)
31-48 1349-204-2000-0f BELT STOPPER A) COMP 1
»’l\ﬁﬁ’i"\fﬁﬁﬂfl*
31-49 V20126-080160 QLT 1 M8 x 18
A 2
31-50 V40126-000800 WASHER, spring 1 M8
A a b ko =)
31-51 1349-204-3000-0 BﬁLT STOPPER (Bg (6':MP 1
3152 | vao126-080160 | DGRV 1 | M8 x16
Sk B F
31-53 V40126-000800 | WASHER, spring 1 M8
A p R LY RAZRT— ()
31-54 1349-204-1000-0¢ BELT STOPPER STEY COMF] 1

81



SERVICE MEMO



83

. No.32 K1 —n(75vxm)
Fig. 32 WHEEL{for french)




No .32

BHE=S aH®ZS i an A EHQty| H #8 -] 3
Ref No Parts Ne Parts Name 2F | 4F Standard Remarks
s 4% (&) (&)
32-0-1 1325-200-9030-0 TYRE (L.H} ASS'Y 1 1 4, 00-9
54 % (B (M)
3202 | 1325-200-9040-0} TYRE (R.H) ASS‘Y 1| 1 | 4.00-9
TugAY (2H) 4.00-9
32- 1 | V88202400090 | +TYRE, rubber 2| 2| om
T ay{ AFiF AT
32- 2 | V88300-400090 | .TUBE 2 | 2 | 4 00-9
hd —r PS5 A (#)
32-0-3 | 1325-200-9020-0{ , WHEEL DRUM ASS'Y 2 | 2
FA—VFT A e
32- 3 | 1325-241-00200| .. Dﬁuh,jwh%’““m 2 | »
32- 4 | 1325-241-0030-0] .o DRV whemr ®) 2 | 2
32- 5 | V20126-100160 |, BESERE 12 |12 | Miox1s
SAA E R
32- 6 | V40126001000 { ,, wASHER, spring 12 ] 12 M10
3 b
3z 7 V30026001000 e NUT 12 12 M10
'32- 8 | 1325-241:00100]  HiERS Aoss > | 2
32- 9 | V20126-120200 | pEFHEME 6 | & | wmizxzo
X oA E &
3210 | V40126-001200 |  \waASHER, spring 6 | 5 | w1z
1 | 130520000600 el M o .|
kA WVEH~% —E vV
32-12 |} 1305-241-0010-0| 51 “hair for wheel 2 2
3213 | 1329-241-4000-0) Ao n Lt T BB (5 s |
COMEINATE COMP.
b~ Ty (A)
3214 | 1310-241-0030-0{ PIN, (A) wheel pipe 2 | 2
w —H~F -
3215 | 1305-241-0010-0| PIN, hair for wheel 2 | 2
KA —woxdh
32-16 1320-931-0020-0 WEIGHT, wheel 2 2 14 Kp *
AR b
32.17 | V20126-100950 | BOLT g | 4 | MIOX95| 4
i N S=25
A A B4
32-18 V40126-001000 WASHER, spring 4 4 M10 *
~HFT
32-19 V30026-001000 NUT 4 4 M10 *

84



85

No.33 skt — L0 k- 2547 (EEB)
Fig. 33 WHEEL and WHEEL PIPE {For EXPORTZ




No.22

REES| WAES B& BEls % & =
Ref No Parts Ne Parts Name o 4P | Standard Remarks
—L edf TP (5D
33- 1 j1329-241-4000-0 WHITEL PIBH FOUR 2 2
COMBINATE COMP
S A et f P P
33-1-1 1329-241-5000-0 VVHE:LCI. PIP{" SIX COMBINATC A 2 -~
_ L COMP f«
33- 2| 132924160000 | WHEEL BOSE WEANGE comp. | 2 | 2 [t g
33- 3 | V20126-080200 | hoy a8 [ Muyxm | g
MBS b
33- 4 | V30026-000800 | NUT gl 8 | Ms %
LS
33- 5 | V40126-000800 V‘.AbHLR spring & | & | M3y +
[ AT LA
33- 6 | 1310-241-0030-0 | DiN(AJ, wf,p.;h pipe 4| 4
g - a—
13- 7 1305-241-0010-0 PIN, hair for \\}19{21 b! 4 .
P A i . '
33-0-1 | 1329-2009030-0 | TIRK (1.1 ASS'Y 1 1o A00-7R1 4 o4
: 7oA 0 -
33-02 | 1329-200-90400 | TIRE (R.H.) ASS™Y O I O R T
) N i .
33- 8 | V88202-400070 iR, rubber 2| 2| Lo | &
33- 9| V88300-400070 TopE T ol o | g oo | %
Moo= v S a0 PED
33-0-3 | 1329-200-9020-0 WHEEL L?RUM ASS'Y 2| = *
33-10 | 1329-241-0020-0 Dl wieet 2 s %
B F T A VIR B
33-11 | 1329-241-0030-0 RUM, whe: sl &
g S A
33-12 | V20126-080160 BOLT s 18 imaxis g
A
33-13 V30026-000800 NUT 2 8 | Ma A
Aol g
33-14 V40126-000800 W/\%HLH spring 5 5| M8 <t
E I A A & L R R ) [
3315 | 1331-253.3000-0 | WHEEL. PIPE (450) COMP. PR &
S e IR0 LA )
33-15-1] 1331-253-2000-0 WHEFRIT, PLPE (330) COMP 2 2 J
L E
33-16 [ V20126-120500 BOLT 2 2 | MIZXE0 | 4
4
33-17 | V40126-001200 | wASHLR, spring > | 2 | MLz #
ik = A ()
3304 | 1325-200-9010-0 | WHEEL BOSS ASS'Y 6| 2 Y
Hg = HE
33-18 | 1325-241-0010-0 WHELL BOSS 2| 2 r
EIES i I TS
33-19 | V20126-120200 BOLT 6| 6 | MIZX20 | %
BN
33-20 | v40126-001200 WASHER, spring 6|6 | M2 e
' Fq—a KA U
33-21 1305-202-0060-0 PfN wheel boss g | v 5
fg— el - Lo
33-22 1305-241-0010-0 PfN, hair for wheel 2 2 <r
g4 Ly (A
33-0-5 | 1325-200-9030-0 | TIRE (L.IL) (#) 111 | 4.00-9 %
7 4 (A7) {3
33-0-6 | 1325-200-9040-0 | TIRE (R.H.) ASS’Y 101 |4.00-9 &

86



No .33

i
REES) HaES 2 % BEIR #| % =
Ref No Parts No Parts Name ZFlam | Standard Remarks
Dac F 4 A L E R
33-23 V88202-400090 TIRIL, rubbzr vl | 4.00-9 *
2PR
A B T
33.24 | V88300-400090 TUBE 2 {2 |4.00-9 *
33-0-7 1325-200-9020-0 \:}riffliifblg l_l-, )Ijlif}im ASS'Y 2 214,009 *
[T 7 AN AT)
3325 1325-241-0020-0 BRUM, wheet 2| 2 |4.00-9 *
e K3 AV B
33-26 1325-241-0030-0 DRUM, "wheel 21 2 la.00-0 *
S S g )
33-27 V20126-100160 BOLT 12 |12 { MlOX]8 *
3328 | V40126-001000 WASHER, sprin~ 2 |12 | Mo *
Sy b
33-29 V30026-001000 NUT 12 112 | M1 4
Ha . LRI I
3330 | 132924130000 | Wiiini Froe Come. 2| o
AL oS L2 () )
3331 1331-253-1000-0 WHERL PLPE (20 COMP  (230) 2 2 a *
I Ko [
33-32 1305-202-0060-0 PIN wheel boss 2] 2 *
dva =l Hl A —
33-313 1305-241-0010-0 }-‘I'\‘ hair for wheel 2 2 *
e B,
33.34 Vd41026-001000 W:\%I]} R 2 o | MIG +*
Fop--t AU _
3335 | 133125300100 | BOSS, wheel 2| 2 [4.0079HT ] o
PRI R
: 2T M 12220 TN =g R AR
3336 | V20126120200 | BOTT o1 ° K Lion foo whon] hoss
3337 | V40126001200 | WASHIR, spring 6| 6 [nn2 *
l.l .' _.’ kW { .
3338 | 132993100200 | WHEIGHT. wheel 2| 2| tks *
i]%](b) r]'\- ,f'f:]l o , | sioxos *
33-39 | V20126-100950 - R B e
. SR *
3340 | V40126-001000 | WhGBIR, spring 4| 4 | Mo
SoHyE h *
3341 | V30026-001000 | NUA 4] 4 MW ‘

87



SERVICE MEMO



YUoAn A7—% (KC2FER)
Fig. 34 RECOIL STARTER (for KC2F-type)

Mo. 3_4?;

89



No .34

REES HE2ES g2 T # EEQy | 8 #% i E
Ref No Parts No Parts Mame 2F | 4F Standard Remarks
Yo 4w oz F -5 (M) '
34-0-1 1329-100-0520-0 RECOIL, STARTER ASS'Y i
Ys 4 A S — 5 (§)
34-0-la | 1331-100-0510-0 RECOQIL, STARTER ABS'Y 1
m
34- 1 1329-121-0060-0 ° NAIL 3
£ v v A4
34- 2 [1329-121-0070-0 | °SPRING, roll 1
| Bk 7 o« b
34- 3 | 1329-121-0080-D « FELT, oiling 1
i m &
34- 4 1329-121-0090-0 « PLATE, mud 1
AF YT
34- 5 1329-121-0100-0 [ ° SPRING 1
.3 B
34- 6 1329-121-0110-0 = WASHER 2
o -7
34- 7 1329-121-0130-0 * ROPE 1
o—- 74 eH
34- 8 1329-121-0150-0 * METAL, rope scopping 1
. AT S %
34- 9 1329-121-0140-0 * HANDLE i
' 7 — 3 ('7__2) V"/F H T —
34-10 1329-121-0046-0 * CASE COMP 1 red colour
y— 2 (R) Ju— & 5 —
34-10-1 | 1329-121-0040-0 | ° CASE COMP 1 gray colur
s (R
34-11 | 1329-121-0050-0| ° CAM COMP 1
gy — 4
34-12 1329-121-0160-0 s PULLEY, start 1
th A k&
3413 | 132912101200 | + RING, snap 1
et v
34-14 Vit015-600100 * SCREW 3 ME X 10
P PO %
34-15 | V40115-000600 | . . WASHER. spring 3 M6
e
34-16 | V10015600080 | . SCREW ] M6 %
. UL
34-17 V40115-000600 « WASHER, spring 3 W6
Yy — w7y v
34-18 1329-121-0170-0|  « SPRING, return .




91

::o.,.as JaA4n AF¥—% (KCAFRA>
ig. 35 RECOIL STARTER (for KCAF-type)




No .35

RHEES HLES il w % BEQiy | 8 % 1 E
Ref No Parts No. Parts Name 2F 4F Standard Remarks
Yo AfaraF—F D 2F No, 1~106700
35-0-1 1349-100-0510-0 RECOIL STARTER ASS'Y 1 4F No. 1~108630
. —2AHfk
35- 1 1349-121-0010-0| *BODY, case 1
# aAik,
35- 2 1349-121-0020-0| °BODY, cam 1
m
35- 3 1329-121-0060-0| °*RETCHET 3
o=
35- 4 1329-121-0070-0{ °SFRING 1
%flﬂ R SV
35- 5 1329.121-0080-0| = FELT, oil 1
30 =
35- 6 1329-121-0050-0] ° FLATE 1
AT T
35- 7 1329-121-0100-0| ° SPRING i
7oy
35- 8 1329-121-0110-0| = WASHER 2.
AR
35- 9 1326-121-0120-0 e RING, snap 1
. o— 7
35-10 1349-121-0030-0 +« ROPE 1
. PR A ¥
35-11 1329-121-0140-0 * HANDLE 1
6= Tk A &R
35-12 1329-121-0150-0| < METAL, rope stopping 1
gy — U
35-13 1349-121-0040-0 | * PULLEY, starter 1
Wk —wmRF s
35-14 1349-121-0050-0| ° SPRING, return 1
I
35-15 V10016-600080 * SCREW 3 M6 x 8
Ty e RN
35-16 V40116-000060 s WASHER, spring 3 M6
dooF
35-17 V10016-600120 » SCREW 3 M6 x 12
SR EE
35-18 V40116-000060 » WASHER, spring 3 M6
. a7 Fo- 7 ASSTY 2F No. 106701 ~
35-0-1a | 1349-100-0520-0 RECOIL STARTER ASS’Y 1 1

4 No. 1~108631 ~

82



.--Ni@o 36 BHHhmLESR
Fig. 38 pPOWER TAKE OFF

93



No .36
BEES NLES iR & # EHQy | 81 % i} x
Ref No Parts No Parts Name 2F | 4F Standard Remarks
BHRBETZ— ) (2 %")
36- 1 1329-917-0011-0 PULLEY (2-1/2"), power 1 1 <+
take off
F7— Y A
36- 2 1329-917-0020-0 KEY, pulley 1 1 +*
B ]
36- 3 | ¥20026-060250 BOLT 1 1 M6 X 20 | 4
A FAES
36- 4 1 V41116-000600 WASHER, plain 1 1 M6 I
A A B &
36- 5 | V40116-000600 WASHER, spring 1 1 M6 +

nHAiiM3d-11034—5

-

FEIYAMGFRELEEMTL.
Ref. No. 34-1 ~34-5 was installated with this model for export to France, but it get

standard dealing on domestic sale.

94



95

No. 37 v —Jjb
Fig. 37 TOOLS




No .37

RaES HMKES % BEQty | R #®| ® =
Ref No Parts Na Parts 2F 4F | Standard Remarks
I B %
37- 1 |1329-906-0011-0 | BAG, tools 1 1
L& & v 7
37- 2 131?_906_00]0_0 SPANNER, L~ty'pe box 1 1 10-14
A A F
37- 3 {v920s5-120140 | SPANNER 1 1 12-14
z A F
37- 4 V92055-130170 SPANNER 1 1 13-17
A AR F .
37- 5 V92055-190220 SPANNER 1 1 19-32
HF 34
37- 6 {V94019-061000 DRIVER (-} 1 L 6 X 100
754
37- 7 1V93625-001500 PLIERS 1 1 150
HAF 52T EH (X))
37- 8 1331-952-0050-0 CARD, caution (engiish) 1
v 34t-n
37-9 V94519-061000 'DRIVER (+) "1 6% 100

96









LABEL NATUPE!

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l.du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél: 04 73 9193 51 -Télécopie: 04739023 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou capital de 612 000 €





